
MITSUBISHI 
.=~I~Jf.l ~ ~ ::JBREi.1J 9 D ~, 

Industrial Sewing Machine Parts Catalog 

Model 

El /J\. 

[A] ~ 1* 

~ * 1* 

(9 * 1* 
[Q] $1 l,\ 

~ ~ tlfl 
[£] '* t)J 

[g] X- Y 7-

[8J X- Y 7-

QJ 9~ tlfl 

PLK-83530 
PLK-83530L 
PLK-86030 

CONTENTS Page 

U4 lit Construcrion · · · · · · · · · · · · · · · ·· · · · · · · · · · · .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · .. · · · · · · · · · · · · · · · · · · · · · · · · · 

ml ~ ( I ) Arm bed & It's accessories ( I ) ............................................................ 2 

ml ~ ( n l Arm bed & It's accessories ( ll) ............................................................ 6 

.tl +14 Sewing mechanism ........................................ · ........... · .... ............. ..... 8 

5t .tl +14 Presser bar lifting mechanism ............................................................ 10 

I) .tl +14 Thread trimming mechanism ............................................................ 12 

7' Jt- .t1 t14( I ) X-Y Table mechanism (I) .................................................................. 14 

7· Jv .t1 +14( n l X-Y Table mechanism ( ll ) .................................................................. 16 

5t .tl +14 Work holder mechanism ..................................................................... 18 

[KJ '] 1' '" - .tl +14 . ~ t±l ~ Wiper & detector mechanism ............................................................ 20 

[IJ *~ )ffi .tl +14 Oil lubrication mechanism .. ........................................... ..................... 22 

[MJ ~c ~ ~c ~ ml ~ Cable component & Pneumatic control unit ........................ · .. ·.............. 24 

[ill 7- 7' Jt- ml ~ Table & Stand ................................................................................ · 26 

[EJ ~ft ~ c 
I'll'! 

Accessories .................................................................................... 28 

[ill :;t 7" :,_, 3 / '" -
") Option parts .... · ............ · .. · .................................... · .. · ................ · .. · .. · 30 

~ 51 Index ............................................................................................. 32 

p -2038 199808 

From the library of: Superior Sewing Machine & Supply LLC



g:Bc~ :J- r:· O)f;~:i=ff~~ 
MITSUBISHI SPARE PARTS No. Designation system 

1. gp~::J- r-"1:-:>t.'"t' CONCERNING PARTS CODE. 
W~z~i±:Zt5:tt~~SIJ:, W~::J- r-"zt-3~~-tt < ~t5 ~,,o 
Please inform the part number, when these parts are ordered. 

( -~~ 
Standard Parts 

( #jA1J1~gn~ 
Common Parts 

[~pie] 

( -~~ 
Standard Parts 

( 
#jA1J1~gn~ 

Common Parts 

~ :- ::,...g~~ 

Sewing machine parts 

~fMlH1J 
Sewing machine model 

) 
( 1) 

) 

)~ 

(2) (3) 

~ 

#jA1j1~gJI~ 

Common parts 

~ :- ::,...gn~ 

Sewing machine parts 

PLK-8 Jf-91J 
PLK-8 Series 

PLK-83530 

( 1) (2) 

)~[i] 

(5) 

2. ~]!! Y'-? (;:-:> t,' L' CONCERNING MODIFICATION MARK. 

(7) (8) (9) 

DO 

Clamp frame assy. 

(8) (9) 

00 
Screw(Pan head screw) 

~3!!Y"-? tmr: * ~c-i5'0)9.J ~ gp~rJ:, ff~~, --ti!~ c:-0) ~31!~~ti9.> tJ * 90) -c, ~ ;±:zO)~r: rJ: ~ f!:J:FJ 0) 
~~O)~~*-i5'c9.>b-tt-c ~5.1*~ < ~t5 ~,,0 
The parts marked with * in the modification column has been changed the shape or size etc. So when these 
modified parts are ordered please inform the serial number of the sewing machine. 

;± : -~~r:-=> ~,' L'O)~ftff~:g rJ:, ~O)gp~ti15:tm: f!:J:FJ t5 n~~ftff~:g zff- '-' * 
9 o ttt-=> -c fl:MI:b ~ ~~SIJ:, ~ftO)~fJttiiTb:h~ ~IV), ?:13fJJO)~ftJ..:,t9}0)~ 
ftcf!:fflt5:tt -ct.'~~Sti9.> tJ £.9 0 

Sewing machine Models, of Standard Parts are Indicated model of these parts are 
registered firstly. Parts are used for not only the indicated model, but also another 
models, in reason of New development, improvement after. 

From the library of: Superior Sewing Machine & Supply LLC



[A] ~1*tlllJJX 
CONSTRUCTION 

From the library of: Superior Sewing Machine & Supply LLC



~ *1*1~lH~ (I) - 1 
ARM BED AND IT'S ACCESSORIES ( I ) - 1 

101 102 

112 

146 

' 142 143 
( 127) 

144145 

·~ 

120 

152 142 151 

~~~ 
(127) 

2 

From the library of: Superior Sewing Machine & Supply LLC



[BJ *1*~1* ( I ) - 1 
ARM BED AND IT'S ACCESSORIES ( I ) - 1 

Fig g~~ ::1- r:· 
No. Parts No. 

CJ 
DO Description 

~-Amt.Req, 
o ~ 
(V) g g 
L0 U? 0 
M M <.D 

B101 MB35A0849 t-9illl"-(t9"~) · · · · · · · ········Motor cover( left)···················· 1 
B101 MB65A0849 t-9illl"-(t9"~)· · · · · · · ········Motor cover(left)· · · · · · · · · · · · · · · · · · · · 
B102 M91054004 SW-PW7.5'?1h".f.y" M4x8 ...... screw M4x8 .......................... 14 14 14 

B 1 03 MN 1 OA4 7 42 79 · · · · · · · · · · · · · · · · · · · · · · · · · · Oi l cap· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 1 

B1 04 MA20A0584 7/t" /ill\"-· · · · · · · · · · · · · · · · · · ·Thread take-up cover· · · · · · · · · · · · · · · · · 
B105 M91304080 J"ld~/· · · · · · · · · · · · · · · · ·······Rubber plug·························· 
B106 M91910080 J"kt/" .. · · · · · .. ···· ........ Rubber plug .. ···· .......... · ....... .. 

B107 MG43A0181 H7/t1 (til)···· .. ··· .... · .. ·· Thread guide· .... ··· .............. · .. 

1 

3 3 3 

6 6 6 

B108 M90990002 t5;t;.,· M4x8 ................ ·Screw M4x8 .. · ............ · .......... 3 3 3 

B109 MF36A1180 H71f1 .................... .. Thread guide .. · .... · .... · .... · .. · .... 1 1 1 

B110 M91276004 SW-PW7.5'?1h".f.y" M4x30· ····Screw M4x30· · · · · · · · · · · · · · · · · · · · · · · · · 5 5 5 
B111 M90883080 J"kt/" .. · .... · ............ ·Rubber plug· ...................... · .. 3 3 3 

B112 MB35E0776 '\"!Hill\"-··················· ·Belt cover····· .. ················.... 1 
B113 M91330004 SW-PW7.5'?1h".f.y" M5x8 .. · .. ·Screw M5x8 .......... · .............. · 3 3 3 

B114 MB35A1849 t-9ilW-(~:t")· · · · · · · · ········Motor cover( right)················· .. 

B114 MB65A 1849 t-9illl"- ( ~=t") · · · · · · · · · · · · · · · ·Motor cover( right)· · · · · · · · .. · · · · · · · · · 1 
B115 M92701 080 J. btl(¢ 27) ...... · .......... Rubber plug(¢ 27) .......... · .. ·...... 2 2 2 
B116 MA35A7339 iJJI"-(');.,o) ...... · · .. ··· .... ··Cover( rear) .. · .... · .... ··· ........ · .. 

B116 MA60A1339 il/1"-(');.,o)···················Cover(rear)·························· 1 
B117 M90436037 if5-f.y" M4x8 .... · ............ Screw M4x8 ...... · ...... · ............ 26 26 38 
B118 MA35A8339 il/1"-(til) · · · · .......... · .. · .. Cover(middle) ............ · ...... · · ·.. 1 
B118 MA60A2339 iJII" -(til) .... · .... · .... ··· .. · Cover(middl e) ................ · .. ··· .. 
B119 MA35A9339 il/1"-('i'I) .... · .. · · · .... · · · .. ·Cover(front) .. · .... · · ...... · · .. · · .... 1 

B119 MA60A3339 il/1"-('i'I)· · · · · · · · · · · · · · · · · · · ·Cover(front)· · · · · · · · · · · · · · · · · · · .. · · · · 
B120 MA36A0474 A'\"~19(~=\'")· · · · · · · · · ········Slide plate (right)·················· 
B120 MA60A0474 A"-.~19(~=t")· · · · · · · · · ········Slide plate (right)·················· 
B121 MA35A0361 Lil"9ilt?"· · · · · · · · · · · · · · · · · · · ·L-bracket· · · · · · · · · · · · · · · · · · · · .. · · · · · · 4 4 
B121 MA20A0361 Lil" 91Jt7" · · · · · · · · · · · · · · · · · · · · L -bracket· · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 
B122 M90511050 if"il".f. 5· .... · .. · ............ washer 5 .. · ........ · .............. · .. 16 16 38 
B123 M95002017 t771'1?''Y~ M5x12 ............. Bolt M5x12 .......................... 8 8 16 

B124 M90511056 t771'1?'',~M5x8· · · · · · · · · · · · · · Bolt M5x8· · · · · · · · · · · · · · · · · · · · · · · · · · · 8 8 22 
B125 MA35A0429 ififi!Jt7·(~:t") ................ Bracket (right)·· .. ·· ........ · ....... 2 2 
B125 MA60A4426 ififi!Jt7"(~:t") .. · · · .. ··· .... ··Bracket (right)· .... · ........ · ...... · 
B126 MF70A1180 H7/t1(Y9) .... · · · .... ·· .. ···Thread guide· .. · .... · .............. .. 
B127 M90990002 t5W' M4x8 ................ ·Screw M4x8 ........ · ................ · 28 28 38 

B128 M90906003 'i'J~t5W'9/64(40)x3.2········Screw 9/64(40)x3.2·················· 6 6 6 
B129 MS01A0361 il?'il".f.· .. · · ...... · · .... · .... Latch· .. ·· .. · .. ·· .. ··· .......... · .... 

B130 MB60E6339 ;.,~;)"'-ill\·-( 7~) · · · · · · · · · · · · · ·Cylinder cover comp 1 ete · · · · · · · · · · · · · · 
B131 M90909003 'i'JI,t5-f./11/64(40) x 5 .. ···· .. ·Screw 11/64(40) x 5 .. · · .......... · .. .. 
B132 M91079004 7.7'?11"-".f.y" M4x 16 .......... screw M4x 16 .... · ........ · .... · ...... 1 

B133 MB60A0601 71il"-~ .. ~~'Y119· · · · · · · ········Eye guard adapter···················· 1 
B134 M91110002 t5-f.y"11/64(40)x8 ........... screw 11/64(40)x8· .................. 2 2 2 
B135 M90806002 t51-y"1/8(44)x6 ............. Screw 1/8(44)x6 ..................... 4 4 4 
B136 MS01A1739 t:;;.," .... · ................ · .. Hinge ........ · .. · .............. · .... · 1 1 1 

B137 MS18A0470 A"-"~19 .... · ...... · .......... Slide plate ...... · ...... · ............ 1 
B138 MS01A0192 191\".f. .. · .................... Leaf spring .. · ........ · .............. 1 1 

B139 MA35A0601 ~ 1)'Y119· · · · · · · · · · · · · · ········Adapter······························ 2 2 
B140 M91058004 SW-PW7.5'i'fh".f./ M4x6· ·····Screw M4x6· · · · · · · · · · · · · · · · · · · · · · · · · · 8 8 
B141 MA35A1429 ififiilt7"(t9"~) ............... Bracket (left) ....................... 2 2 

B141 MA60A5426 ififiilt?"(t9"~)· · · ·· .... · .... ·Bracket (left)···· .. ·· ............ · .. 

3 

From the library of: Superior Sewing Machine & Supply LLC



[6] *1*1~1H~ ( I ) - 2 
ARM BED AND IT'S ACCESSORIES ( I ) - 2 

101 102 

155 152 142 151 

120 

153 (124) 123 

4 

From the library of: Superior Sewing Machine & Supply LLC



[BJ *1*~1*' ( I ) - 2 

Fig 
No. 

B142 
B142 
B143 
B144 
B145 
B146 
B147 
B148 
B149 
B150 
B151 
B152 
B153 
B154 
B155 
B156 
B157 
B158 

ARM BED AND IT'S ACCESSORIES ( I ) - 2 

g~~::::J- r:· 
Parts No. 

MA36A0473 
MA36A0473 
MS01A1476 
MS03A1101 
M90605010 
MS01A0160 
MS01A0477 
MB60E0830 
M90432038 
MB61A2339 
MA60A0472 
MA60A0601 
MA60A1601 
MA60A1426 
MA60A0426 
MA60A2426 
MA60A3426 
MA60A6426 

D 
DO Description 

~-Amt.~eq. 

g g g 
lO "" 0 
(Y) (") <D 

;l,'\" 1J19(t)'"IJ)················Slide plate (left)··················· 1 
;l,'\"~19(t9"~)· · ·· · ···········Slide plate (left)··················· 
;l,'\ 

0 -lf · · · · · · · · · · · · · · · · · · · · · · ·Spacer· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
M19 .. · · · · · · · · · · · · · · · · · · · · · Needle plate······················· .. 1 1 1 
lf5-t/'2/32(56)x2.8··········Screw 2/32(56)x2.8 .................. 2 2 2 

r11J"-~"· · · · · · · · · · · · · ········Eye guard···························· 
Till" -t · · · · · · · · · · · · · · · · · · · · · · ·Adapter· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
Pd9· · · · · · · · · · · · · · · · ········Face plate··························· 
r71'1h"{-~" M4x30· · ········Screw M4X30· · · · · · · · · · · · · · · · · · · · · · · · · 

~/7IJJI"- · · · · · · · · · · · · · · · · · · · · ·Link cover· · · · · · · · · · · · · · · · · · · · · · · · · · · 
},'\ " 1J19(t1J) · · · · · · · · · · · · · · · · · ·Slide plate( center)· · · · · · · · · · · · · · · · · · 
lflfH~'Y119(t9"~)· · · · · · · · · · · · Bracket (left)······················· 
lflfH~'Y119(~-t")· · · · · · ········Bracket (right)······················ 
lftfiiJ:t?" · · · · · · · · · · · · · · · · · · · · ·Bracket· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
lftfiiJ:t7"(t9" 1J)·· ............ Bracket (left)....................... 1 

lftfiiJ:t?" ( ~r) · · · · · · · · · ·······Bracket (right)······················ 
lftfi!J:t?"(~-t")· · · · · · · · ········Bracket (right)······················ 
lftfiiJ:t?" ( t9" ~) · · · · · · · · · · · · · · ·Bracket (left)· · · · · · · · · · · · · · · · · · · · · · · 

5 

From the library of: Superior Sewing Machine & Supply LLC



~ *1;.fi~1H~ (II) 
ARM BED AND IT'S ACCESSORIES (II) 

166 165 164 163 162 (161) 161 160 159 158 157 

6 

From the library of: Superior Sewing Machine & Supply LLC



[Q *1*~1~ ( II ) 
ARM BED AND IT'S ACCESSORIES (II) 

Fig g~~::J- !" 
No. Parts No. 

D 
QQ Description 

~· Amt.~eq. 
0 ~ 
M g g 
L{) U') 0 
M <") <.D 

C101 MB62A0352 .A-\ 0 -lf· · · · · · · · · · · · .. · ········Spacer······························ 5 5 5 
C102 MB45A0600 ~·y)"hJ\"-··················· Top cover···························· 1 1 1 
C103 M91276004 SW-PW•Y:t-7°7x1:h":t'l"M4x30· ···Screw M4x30· · · · · · · · · · · · · · · · · · · · · · · · · 5 5 5 
C104 M91910080 J"br/· · · · · · · · · · · · · · · ········Rubber plug·························· 
C105 MA20A1950 vi\"-························Lever································ 
C106 MA20A0476 .A'\ 0 -lf· · · · · · · · · · · · · · · ········Spacer······························· 
C107 MA10A0123 iliT'/- ...................... 8obbin ............................. .. 

C108 M91057020 D•y1J?Yt'YH;I:t'l"M3x4 .......... Screw M3x4 .......................... 4 4 4 
C109 M94002017 r771'J?'·y~M4x8 .............. ·Bolt M4x8 .......................... · 2 2 2 

C110 M90421050 lf·t(:t4· · · · · · · · · · · · · · ········Washer 4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 3 3 3 
C111 MG75A1476 .A'\ 0 -lf· · · · · · · · · · · · · · · ········Spacer······························· 
C112 MS14A1180 Hr/t1······················Thread guide························· 
C113 MS14A0553 f39'li]i"') .................... ·Thread tension stud.................. 1 

C114 MF1 OA0555 f39'l1f"7 · · · · · · · · · · · · · · · · · · · · ·Thread tension disc· · · · · · · · · · · · · · · · · · 2 2 2 
C115 M\111 A0245 I/M 1\ • :t · · · · · · · · · · · · · · · · · · · · ·Thread tension spring· · · · · · · · · · · · · · · · 
C116 MM11A0702 ll":tr/t1 ...... · ...... ··· .. ···Spring guide·· .. · .. · .. · .. ··· .. · ...... 

C117 M91602046 'x~t,~· · · · · · · · · · · · · · ········Thumb nut···························· 
C118 MA04A 1530 9'/'Y:t'l" 7 · · · · · · · · · · · · · · · · · · · ·Driven shaft· · · · · · · · · · · · · · · · · · · · · · · · · 
C119 MA04A2530 9'/'Y:t'l"7 ................ · .. ·Shaft ................................ 1 1 1 
C120 M91055020 D•YMI't'YH;I:t'l"M4x4 .......... Screw M4x4 .......................... 2 2 2 

C121 M90601064 .A7o~/7'to/6X56······· .. ····Spring pin 6x56····················· 

C122 MS14A0350 .IJb · · · · · · · · · · · · · · · · · · · ·······Cam·································· 
C123 MS14A0572 'YH:tJI":t·····················Helical spring······ .. ··············· 
C124 MS03A0417 J" M · · · · · · · · · · · · .. · · · · ······Tire································· 
C125 MA20A0194 1 ~x:t?" J~x · · · · · · · · · · · · · · · · · · · ·Wheel · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
C126 M99006063 'Yin:t'l"7 .... · .. · .. · .... ·· .. ·Pin .. · .. · .......... · ............ · .. .. 

C127 MB60E2750 7' •y'l~7~97 · · · · · · · .. · · · · · · · · · ·Bushing assy · · · · · · · · · · · · · · · · · .. · · · · · · 
C128 MB60A1601 ~~'79"1· · · · · · · · · · · · · ········Bracket······························ 
C151 M94006021 D'Y.IJ?I't'YH;I:t'l' M4x6· ········Screw M4X6· · · · · · · · · · · ··· · · · · · · · ·· · · · 
C152 MF90A0181 Hr/t1 (7° ~7/'l3/) · · · · · · · · · · · ·Thread guide· · · · · · · · · · · · · · · · · .. · · · · · · 1 
C153 MF90A0553 f3')'liJi"') .................. · .. Thread tension stud ...... · .......... · 1 1 

C154 MF10A1555 f39'ltf7· · · · · · · · · · · · · · ········Thread tension discs················· 2 2 2 
C155 MF36A0245 I/.A1 II· :t · · · · · · · · · · · · · · · · · · · · ·Thread tension spring· · · · · · · · · · · · · · · · 
C156 M91101046 'x~t,~· · · · · · · · · · · · · · ········Thumb nut···························· 
C157 M91605045 f39r'Yt'H · · · · · · · · · · · · · · · · · · · ·Thumb nut· · · · · · · · · · · · · · · · · · · · · · · · · · .. 
C158 MT60A0802 .IJ1~~j· · · · · · · · · · · · · · · ········Thumb nut revolution stopper········· 
C159 MN52A1245 I/.A1JI":t· · · · · · · · · · · · · ········Thread tension spr1ng· · · · · · · · · · · · · · · · 
C160 MM11A0556 f39'ltf7tifi· · · · · · · · · · · ········Thread tension releasing disc········ 1 1 1 
C161 MF10A0555 f39'l1f7· · · · · · · · · · · · · · ········Thread tension discs················· 2 2 2 
C162 M90204060 to/························ ·Thread tension releasing pin········· 
C163 MF1 OA0553 f3')'li]i"') .................. · .. Thread tension stud ................ .. 

C164 MF10A0187 H~ 1J 1JJI":t· · · · · · · · · · · · ········Thread take-up spring················ 
C165 MF10A0709 7"'Y'l~· · · · · · · · · · · · · · · ········Bushing······························ 
C166 M90901 002 t5;t;;· 9/64( 40) x 4 .......... ·Screw 9/64( 40) x 4 .... · .............. · 
C167 MF10A0181 1~r/t1('l9) ...... · .. ·· .... ···Thread guide· .. ·· .. ··· .. · ...... ···· .. 
C168 MF70A1180 Hr/t1······················Thread guide························· 

C901 MFOOE0550 f39r'YH 7~ )(7" ~7/'l3/) · · · · · · · ·Pre-tension camp 1 ete · · · · · · · · · · · · · · · · · 
C902 MA 16E021 0 9'J1 ~:f39r'YH 7~) · · · · · · · · · · · · · ·Thread tension regu 1 a tor· · · · · · · · · · · · · 

7 

From the library of: Superior Sewing Machine & Supply LLC



[Q] *Jft, '*~'• 
SEWING MECHANISM 

107 

106 

105 

I~~' \\~56 !55 
I ~61160 159

1
5
8 157 

163 162 (158) (157) (156) 

8 

(148) 

From the library of: Superior Sewing Machine & Supply LLC



[Q] m t, \.mu~ 
SEWING MECHANISM 

Fig g~~:J- r: 
No. Parts No. 

0102 M90815002 
0103 MF2100181 
0104 MF01A0181 
0105 MG30A0664 
0106 MS01A0660 
0107 MS01A0663 
0108 M91110002 
0109 MF10A0325 
0110 MS03E0662 
0111 M91221001 
0112 M91802006 
0113 MA20A0740 
0114 MS10A1740 
0115 MF80A0352 
0116 M91602001 
0117 MS 14A0682 
0118 M94006021 
0119 MF40A0333 
0120 M91606001 
0121 MA35A0833 
0122 MF60A2740 
0123 M91607001 
0124 MB35A0230 
0125 MB60E0956 
0126 M91203002 
0127 MS01A0350 
0128 MS10A0234 
0129 M91224001 
0130 MA35A2572 
0131 MA35A3530 
0132 MA35A0682 
0133 M91502002 
0134 MB35A0833 
0135 MF40A0331 
0136 MS10A0232 
0137 M91606001 
0138 MS01A0383 
0139 M95001021 
0140 M90853002 
0141 MS01A0329 
0142 MS01A0121 
0143 M90001060 
0144 t+111A0352 
0145 M91503001 
0146 MB62A0453 
0147 MS01A0833 
0148 M91222001 
0149 M91802045 
0150 M95004021 
0151 MS01A0508 
0152 M98003015 
0153 MS01A0891 
0154 MS03A8833 
0155 MA35A1833 
0156 M90500085 
0157 MS01A0761 
0158 M96002020 
0159 M90802003 
0160 M93006050 
0161 MS01A0572 
0162 MS09A0950 
0163 MS01A0611 
0164 MA10A0120 
0165 MS01A0616 
0166 MA10A0123 
0167 MS17A0125 
0901 MS01E0580 
0902 MF01E0331 
0903 MA35E0450 

~­Amt.Req. 

~ ~ Description g g g 
lD Ln c:> 
<"') M u:> 

t5-t:.-"1/8(44)x4.5···········Screw 1/8(44)x4.5··················· 1 1 1 
HJ'/t1· · · · · · · · · · · · · · ········Thread guide························· 1 1 1 
Hr/t1 .. · · · · · · · · · · · · · · · · · · · ·Thread guide· · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
M;Ji"')~9JL(:.-9)· · · · · · · · ········Needle bar bushing (L)· · · · · · · · · · · · · · · 1 1 1 
Mili"?· · · · · · · · · · · · · · · ········Needle bar··························· 1 1 1 
Mili"?~9A.(?I)· ·· · · · · · ········Needle bar bushing (U)· · · · · · · · · · · · · · · 1 1 1 
t7:t:.-"11/64(40)x8···········Screw 11/64(40)X8··················· 7 7 7 
1J?T? · · · · · · · · · · · · · · · · · · · · · · · ·Square b 1 ock · · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
M71J'H"(7~)· · · · ·· · · ········Guide complete· .. ···················· 1 1 1 
~n:.-· M5x 12· · · · · · · · ········Screw M5x 12· .. · · .. · · · · · · · · · · · · · · · · · · 1 1 1 
ili"?i#tJ:t:.-· · · · · · · · · · · · ·······Screw·············· ...... ············ 1 1 1 
7:rJ1,~ ........................ Felt .................... · ............ 1 1 1 
7:rA.~· · · · · · · · · · · · ·· · ·········Felt································· 2 2 2 
h7- · · · · · · · · · · · · · · · · · · · · · · · · ·Co 11 ar · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
~n:.-·1/4(40) x4 .... · ........ screw 1/4(40) x4 .................... · 2 2 2 
7·-~-· · · · · · · · · · · · · · · · ·······Pulley······························· 1 1 1 
07117rt·~H~:t:.-· M4 x 6 · ........ Screw M4 x 6 ............ · ........ · .. · · 2 2 2 
htfl\7" ,n · · · · · · · · · · · · · · · · · · · · · Beve 1 gear· · · · · · .. · .... · · .. · · · · · · · · .. 1 1 1 
r9~t:.-~n:.-·1/4(40)x6 .. · .... ·Screw 1/4(40)x6 ............. · .. · .... 4 4 4 
~9JI,·························Bushing······························ 1 1 1 
7:rJ~~· · · · · · · · · · · · · · · · ········Felt································· 2 2 2 
~n:.-·(40)x4 ................ screw (40)x4 ........................ 2 2 2 
?'J:.-"7 .................... · .. Arm shaft .................. · .. · .. · .. · 1 1 1 
vlt·~hl · · · · · · · · · · · · · · · · · · · · · ·Connecting 1 ink· · · · · · · · · · · · · · · · · · · · · · 1 1 1 
t5:t:.-"(28)x15 ............... screw (28)x15 ....................... 2 2 2 
Hf~~hb .... · .. · .......... · .. Thread trinrner cam .................. · 1 1 1 
?'J:.-·7~9J1,(th) ...... · ...... · .. Arm shaft bushing (M)· ............ · .. 1 1 1 
~n;.-· M5x8 ...... · .. · ...... ·Screw M5x8· .. · .............. · ...... · 2 2 2 
·~A.~:f/\"1-· · · · · · · · · · · · · ········Spring······················ .. ···· .. · 1 1 1 
9"/•~:f:.-"7· · · · · · · · · · · · ········Shaft································ 1 1 1 
7·-~· · · · · · · · · · · · · ···········Pulley······························· 1 1 1 
t7:f-)1"(28) x 12 .. · · · · .... ·····Screw (28) x 12· · · · · · · · · · · · .... · · · · · · · 4 4 4 
~9A. · · · · · · · · · · · · · · · · · · · · · · · · ·Bushing· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
htfM"J1,~(')'Jy"7) .............. Bevel gear for arm shaft· ............ 1 1 1 
')'J)t"7~9J1,(t9"~) ...... · ...... ·Arm shaft bushing (L) ................ 1 1 1 
r9~r~~~.:t:.-·1/4(40)x6 ........ screw 1/4(40)x6 ..................... 1 1 1 
7717· · · · · · · · · · · · · · · · ········Crank································ 1 1 1 
D7h7rt·~H· U M5 X 16· ...... ··Bolt M5 x 16 ................ · ...... ·.. 1 1 1 
t7:t:.-•1/8(40) x4 ............ ·Screw 1/8(40) x4 .................. · .. 2 2 2 
h~1~J'/t1· .. · · · · ·· ... ···· .... Thread guide .. ············ .. ········· 1 1 1 
'.l~n·~ ...... · ................ outer hook· ...... · ................ · .. 1 1 1 
1\-fJ?t•; 6-4x1a ............. Pin m6-4x18 ......................... 1 1 1 
h7-· · · · · · · · · · · · · · · · · ········Collar······························· 1 1 1 
~n:.-· 15/64(28)x4.5 ........ screw 15/64(28)x6 .................. 4 4 4 
:.-9)!"7~9A.(th)· · · · · · · ·········Hook shaft bushing (middle)·········· 1 1 1 
~9JI,·························Bushing······························ 1 1 1 
~n;.-· M5X6· · · · · · · · · ········Screw M5x6· .. · · · · · · · · · .. · .. · · · · · · · · · 3 3 3 
t·~~- · · · · · · · · · · · · · · · · ········Nut·································· 1 1 1 
D71J?rt·H~n:.-· M5x5 .. · ...... screw M5x5 ........ · · ............. · .. 1 1 1 
t79JWJI,~· · · · · .. · · · · · ········Sector gear······ .. ·················· 1 1 1 
9"/•,ft7-:t:.-· M8 .... · .. · .. · .. ··Screw M8· .... · ...... · ................ 1 1 1 
3')~"'))!"7 ............ · .... · .. Rock shaft .... · .......... · ........ · .. 1 1 1 
~9}1, · .......... · ........ · · .. ·Hook shaft bushing .. · ...... · ........ · 1 1 1 
~9JI,·························Bushing······························ 1 1 1 
0~11· · · · · · · · · · · · · · · · · · · · · · · · 0-ri ng · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
11./y/)!"7· · · · · · ·· · · · · · ········Eccentric shaft······················ 2 2 2 
?ili"~tjH~;t;_,• M6x6· · · ········Screw M6x6· .. · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
~J1,t7:t:.-"1/8(44)x4.5·· .... · .. Screw 1/8(44)x4.5· .................. 2 2 2 
tj"h":t· · · · · · · · · · · · · · · ········Washer······························· 2 2 2 
,,JI,~:t-1\":t· · · · · · · · · · · · .. ·······Spring············ .. ················· 2 2 2 
h~;ttti·H~ · · · · · · · · · · · · · · · · · · · ·Hook c 1 amp· · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
~"71/\"-············ .. ·······Hook driver················· .. ······· 1 1 1 
:tnn·~ ............ · .......... Inner hook··· .. · .. ··· .. ·· ...... · .... · 1 1 1 
:tnn··~;ttti · · · · · · · · · · · · · · · · · · · ·Hook retainer· · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
ili"t"/· · · · · · · · · · · · · · · · ·······Bobbin······························· 1 1 1 
ili"t"/1-k · · · · · · · · · · · ········Bobbin case·························· 1 1 1 
7/t"'/M7(7~) .. · ............ ·Thread take-up lever complete·· ...... 1 1 1 
htf/WJL~(?~) ................. Bevel gear (assy.) ................... 1 1 1 
;..9)!"'7(7~) .... · .. · ........ · .. Hook shaft complete· .... · .. · .... · .... 1 1 1 

9 

From the library of: Superior Sewing Machine & Supply LLC



[EJ ~jlfl ~.fl*~ 
PRESSER BAR LIFTING MECHANISM 

(123) 

130 

129 

128 

127 

126 

125 

T! 
124 123 (119) 

168---

167--~ 

165 

161 

159 

104 105 106 

122 

1 40 1 41 1 42 1 43 1 44 

\~ 

158 157 156 155 154 153 152 

10 

El 

145 146 147 ( 148/ n44) 

\ 
151 150 ( 144) 

From the library of: Superior Sewing Machine & Supply LLC



lfJ t=Pilfl xt~~~ 
PRESSER BAR LIFTING MECHANISM 

Fig g~~:::J- 1-· 
No. Parts No. 

D 
a a Description 

~-Amt.Req, 
0 --' 
M g g 
lD ..., 0 
("') <"') <J:) 

E101 M91801035 f3'Jt·~:t~·'9/32(28)x35 .. ····· Adjusting screw 9/32(28) ............. 1 1 1 
E102 M91802045 :h~9/32(28)················ Nut 9/32(28) ......................... 1 1 1 
E103 MG3081261 ;tt}If3'Jt·~9"1··~··············Presser regulating bracket··········· 1 1 1 
E104 MG30A0833 ~"3'J7"~"3'J7"j:$'~· · · · · ········bushing······························ 2 2 2 
E105 M94006021 D•J117Yt·~Hj:f.~"M4x6········ .. Screw M4x6 .......................... 2 2 2 
E106 M91603003 "?~t7W'1/4(40)x16···· ...... Screw 1/4(40)x16 .................... 1 1 1 
E107 MS02A0463 ~"3'J7"~"3'J7";t?~'JT"(~:t") .. · .. Foot lifting rock shaft crank······" 1 1 1 
E108 M90631050 if"11":f.6······· .............. Washer 5 ............................. 1 1 1 
E109 MG3080384 77/?D·J~· .................... crank rod············ ................ 1 1 1 
E110 M91551015 ~?~1ili"H· ................... Special bolt····· .................... 1 1 1 
E111 MF60A0700 t/17171\":f.····· ............... Spring· .............................. 1 1 1 
E 112 MG30807 40 hH · · · · · · · · · · · · · · · · · · · · · · · ·Felt· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
E113 M90325065 CJJ":$'~j'J25· .. · · · · · · · · · · · · · · .. C-type snap ring 25 .. · · · · .. · · · · · · · · .. 1 1 1 
E114 MG30A0760 "-/~/~/······················Foot lifting eccentric··············· 1 1 1 
E115 M91606001 i':$'"?h~j:f.~"1/4(40)x6 .. ···· .. Screw 1/4(40)x6 ..................... 2 2 2 
E116 M91572045 Ut·J~6x0.75·· .. ··········· .. U-nut 6x0.75· ....................... 1 1 1 
E117 MS03A2572 ·~~"?i-1\":f.· · · · · .. · · · · ·· .. ···· .. Spring···· .. ···· .. ········· .. ··· .. · .. 1 1 1 
E118 MG1080763 "'"~77/7· · · · · · · · · · · · ······· .. Bell crank················ .. ······· .. 1 1 1 
E119 M91210002 t7:f.~"3/16(28)x10··· .. ···· .. Screw 3/16(28)x10··· ................ 2 2 2 
E120 MS03A6154 i'/t111":t7~97· · · · · · · · · ········Spring guide bar assy· · ·· ·· · · · · · · · · · · 1 1 1 
E121 MS02A2352 117- ......................... Collar···· ........................... 1 1 1 
E122 MG30B0226 ;ttfi1:$'ififi· · ·· · ··· · · · · ········Guide bar adapter···················· 1 1 1 
E123 M90301064 ;zY~/?"t•;3x8· · · .... ····· .. Spring pin 3X8· ...... · · · · .. · · · .. · · .. 2 2 2 
E124 M91054004 SW-PW·~:t7.7"?1t"-":f.~"M4x8 .. · .. Screw M4X8 ...... · · · · · .. · · .. · · · ...... 4 4 4 
E125 MS05A0765 '\"~?7/711"H" ................ Bell crank guide ..................... 1 1 1 
E126 MG10B0411 JD························ .. Roller················ ............... 1 1 1 
E127 M90507063 JD~"?· · · · · · · .. · · · · · ······· .. Bell crank guide pin .. ·· ........ ··· .. 1 1 1 
E128 M91681015 :$'"/'~:tt7:f./1/4(40)x12 .. ··· .. Screw 1/4(40)x12 .................... 1 1 1 
E129 MG10B0910 lt/t·~11; ...................... Link· ................................ 1 1 1 
E130 MS02E0460 ~·3'J7"~"3'J1"')7"7~97(t9"~)· ··Foot lifting rock shaft assy· · · ···· ·· 1 1 1 
E140 M92075045 t·~~ M8 ...................... Nut M8· .............................. 1 1 1 
E141 M98012021 o•,117i't·~Hn~· M8x55· .. ··· .. screw M8x55 .. · · · · · · · · .. · .... · .. · .... 1 1 1 
E142 MA35A0252 ;tt!Ii'7"ltl\"-· · · · · · · .... · .. ·· .. lifting lever···· .... ········ .. ·· .... 1 1 1 
E143 MA35A0910 1J/? ......................... Link··· .............................. 1 1 1 
E144 M90511065 E!J":$'~j96· · · · · · · · · · · · · · · · · · · ·E-Type retaining ring 6· · · · ·· ··· · · · · · 4 4 4 
E145 MA35A0950 lti\"-························Lever································ 1 1 1 
E146 M91222001 ~n~· M5x6· · · · · · · · · ········Screw M5X6· · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
E147 MA35A0530 9"/'Vi-/? .................... Holder ............................... 1 1 1 
E148 MA20A0571 9/9'~7-·~:t-"7· · · · · · · · · · · · ·······Connector···························· 2 2 2 
E149 MA35A1530 9"/'~:t~"?····················Shaft································ 1 1 1 
E 150 M99009063 t. I .. .... · ...... · · .... · .... · Pin ........ · ...... · .......... · .... · .. 1 1 1 
E151 MA20A0454 ~·7 ......................... Shaft· ............................... 1 1 1 
E152 MA20A1352 117- ......................... Collar ............................... 1 1 1 
E153 M91503001 ~j:f-~"15/64(28) x4.5 .. · ...... screw 15/64(28) x4.5 .......... · ...... 2 2 2 
E154 M91225015 9"/•~:tt7:t~"3/16(28)x5.5 .. · .. Screw 3/16(28)x5.5 .................. 1 1 1 
E155 M90415060 Hl~jt•;. · · · · · · · · · · · ········Thread releasing pin················· 1 1 1 
E156 MG30B1222 HlJ~j· · · · · · · · · · · · · · · ········Thread releasing cam················· 1 1 1 
E157 MG30A0154 i'/t111":f.· · · · · · · · · · · · · ········Guide plate·························· 1 1 1 
E158 M91058004 SW-PW7.7"?1t"-":f.~" M4x6· ·····Screw M4X6· · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
E159 MB62A0626 :+'~11·-~· .................. Finger protector ..................... 1 1 1 
E160 M90922002 t7:f.~"9/64(40)x8 ............ screw 9/64(40)x8 .................... 1 1 1 
E161 MV30A0256 tMifi(¢3) ............. · .... Presser foot (¢3) ................... 1 1 1 
E162 MF10A0267 ttfLF"')j:$'~· · · · · · · · · ··········Presser bar bushing·················· 1 1 1 
E163 MS03A0262 ttfLF"') ...................... presser bar .......................... 1 1 1 
E164 M91506001 i'9xt~~j{Y15/64(28)x7 ..... Screw 15/64(28)x7 ................... 1 1 1 
E165 MG10B0265 ;j'ifLF"'J9":t· · · · · · · · · · · · · · · · · · Presser bar holder··················· 1 1 1 
E166 MS03A1572 ;tt}IJ\":f.· ........ · .... · .... · .. presser bar spnng .. · .. · .... · ........ 1 1 1 
E167 M90632050 Jif"11":t6 .......... · .. · .... · .. washer 5 .... · .. · ........ · ...... · .... · 1 1 1 
E168 MS03A0703 i'/t1;Ji"')· · · · · · · · · · · · · ········Presser bar guide···················· 1 1 1 
E169 M93202047 ~7~1h~1/2(28) ...... · ...... ·Special nut 1/2(28)· .. · .... · ........ · 1 1 1 
E170 M93220035 ·n~:t~"1/2(28)x43 ........... Thumb screw 1/2(28)x43· ............. 1 1 1 
E901 MA20E0434 Ii'~~/9"7~97 .... · ............ Air cylinder assy ..... · ...... · .... · .. 1 1 1 

11 

From the library of: Superior Sewing Machine & Supply LLC



[t] *W ~J tl~~ 
THREAD TRIMMING MECHANISM 

103 104 

102 

158 

-r--;::,59 135 

\1{\ 
149(13)(103)148 147 146 145 

902 

12 

From the library of: Superior Sewing Machine & Supply LLC



[EJ * W ~ J .tfi\H~ 
THREAD TRIMMING MECHANISM 

Fig g~~::J- t-:· 
No. Parts No. 

CJ 
CHl Description 

~-Amt.Req. 
0 --' ("') g g 
lD «> 0 
("') <") <D 

F101 M91054004 SW-PW7"7~1h":f''l"M4x8·······Screw M4X8·························· 1 1 1 
F102 MA35E0746 7~1-'lrl~'J1"\'(7~)· · · · · · ········Flexible wire (complete)············· 1 1 1 
F103 M91379045 t·Y~ M5················ ······Nut M5······························· 7 7 7 
F104 MA20A0603 'JV/H"~~·Y79"1···············Solenoid adapter···················· 1 1 1 
F105 MF90A0361 h1!.,-{.· · · · · · · · · · · · · · · · ·······Bracket·· .. ························ .. 1 1 1 
F106 MF36A0750 7"'Y'll· · · · · · · · · · · · · · · ········Holder······························· 1 1 1 
F107 M90802002 t7;t;_,"1/8(44) x7· · · · · ········Screw 1/8(44) x7· .. · · · · · · · · · · · · · · · · .. 2 2 2 
F108 M91127015 9"~'1-t7;t;_,"11/64(40)· ········Screw 11/64(40)· · · · · · · · · · · · · · · · · · · · · · 1 1 1 
F109 MS07A0228 ?7"·························Crank······························ .. 1 1 1 
F110 M91112002 t7W'11/64(40)x12········ .. Screw 11/64(40)x12· .. ············· .. 1 1 1 
F111 M91067004 SW-PW7·7~1h";t;_,"M5x10·····ScrewM5X10·······················"' 2 2 2 
F112 M91002045 t•H M4· · · · · · · · · · · · · · ····· .. ·Nut M4· · · · · · · · · · · .. · · · · · · · · · · · · · · · · .. 4 4 4 
F113 M90401053 1\":ttf"h":t 4· · · ·· · · · · · ········Spring washer 4· · · · · · · · · · · · · · · · · · · · .. 4 4 4 
F114 M90450050 tt• h" :t 4· · · · · · · · · · · · · · · · · · · · ·Washer 4 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 5 5 5 
F115 MB60E5519 D-9~'/~/H"7~97(HlJ~j)· ······Rotary solenoid assy· · · · · · · · · · · · · · · · · 1 1 1 
F116 MS01A1572 'YHHII":t· · · · · · · · · · · · ········Spring .. ····························· 1 1 1 
F117 MS01A0348 hb/7 ....................... Shaft································ 1 1 1 
F118 M95003021 D7Mrt•YH" Jt,~ M5 x 12 · · · ······Bolt M5 x 12 · · .... · · · · · · · · · · · · · · · · · ·.. 1 1 1 
F119 MS01A3352 h7-· · · · · · · · · · · · · · · · · ········Collar······························· 2 2 2 
F120 M95004021 D7Mrt•YHn:.-· M5 x 5 · ····· .. ·Screw M5 x 5 · · · · · · · · · · · · · · · · · · · · · · · ·.. 4 4 4 
F121 M91608005 ili"?-ttHn:.-·15/64(28)x32· .. ··Screw 15/64(28)x32 .................. 1 1 1 
F122 M91503045 t'~15/64(28)· · · · · · · · · · · · ·· · ·Nut15/64(28)· · · · · · · · · · · · · · · · ·· · ·· · ··· 1 1 1 
F123 M91056004 SW-PW7·7~1t'\";t;_,• M4x 10· ·· .. Screw M4x 10· · · · · · · · · · · · · · · · · · · · · .. · · 3 3 3 
F124 MS01E0430 H:t~if~"??7" · · · · · · ····· ...... crank complete .. ··· .... ····· .. · .. · .. · 1 1 1 
F125 MB60E2519 o-9~'JVJH"7~97(Hi-~)·· ······Rotary solenoid assy· · · · .. · · · · · · ..... 1 1 1 
F126 MS14A3601 'JVJH"~~·,119· · · · · · · ······· .. solenoid adapter .... · ...... ···· ..... · 1 1 1 
F127 M91101015 9"~'1-t7:t'l"11/64(40)· ········Screw 11/64(40)· · · · · · · · · · · · · ·· · · · · ·· · 1 1 1 
F128 M91104045 t·,~11/64(40)· ·· · · ··· .. ···· .. screw 11/64(40) .. · · · · · · · · · .. · · · · · · .. · 1 1 1 
F129 MS01E0351 hb'N'i"l??J-"7~97· · · · · ········Cam follower assy· · · · · · · · · · · · · · · · · · · · 1 1 1 
F130 MS14A3603 ~~·,79"1 .. · · · · .. · · · · · · ·······Bracket .. ······· .. ··················· 1 1 1 
F131 MS01A4454 'l"7· · · .. · · · · · · · · · · · ······ .. ·Shaft··· ...... ······· .... ·· .. ········ 1 1 1 
F132 M96062021 o•,Mrt•Y:t;Ji"9~ili",H M6x12·····Bolt M6x12 .......................... 2 2 2 
F133 M90101017 9"~·,:t;Ji".H11/64(40) .. · ·······Bolt 11/64(40) ...... · · · · · .. · · · · · .. · · · 2 2 2 
F134 M91108001 ~n;_,"11/64(40)x5.5 ......... screw 11/64(40)x5.5· ................ 1 1 1 
F135 M91082004 7•7"?17"1\";t/ M4X45 .. ········Screw M4x45 .. · .... · .. · · .. · .... · .... · 1 1 1 
F136 MB35A0708 J\"1-h119· · · · .. · · · · · · · ········Spring holder····· .. · .... ···· .. ···· .. 1 1 1 
F137 MA35A0572 ,,~"?1-11"1-· .. · .. · · · · · .. ········Spring······ .. ··· .. · .. · .. ···· .... · .. · 1 1 1 
F138 M90501053 11"1--tf"h":t 5 ............ · .... ·Spring washer 5 .......... · .... · ...... 1 1 1 
F139 M90550050 -tt•n·+ 5 .. · .................. washer 5 ........ · ...... · .......... · .. 1 1 1 
F140 M91109045 7'~11/64(40)· · · · · ·· · ········Nut 11/64(40)· · · · ·· · · · · ·· · · · · · · · · · · · · 1 1 1 
F141 MS01A1392 n7~"??T"· .................. Knife driving crank .... · ............ · 1 1 1 
F142 MS01A2392 ;(;1.7~"??7" .................. ·Knife driving crank ...... · ...... · .... 1 1 1 
F143 MN55A0975 o·,~·I~~· .................... Ball joint ........................ · .. 2 2 2 
F144 M90507023 ?D~ili"Jl+ ...... · .. · ........ ·Stud bolt· ............ · .............. 1 1 1 
F145 M91383045 t·,~ M5 ...................... Nut M5 .. · ............ · ........ · ...... 1 1 1 
F 146 MA35A0708 II" 1-h1· .. · ................ · .. Hook .. · .................. · .......... · 1 1 1 
F147 MA35A1572 'Y-"'~1-11"1-· .. · · · · · · · · · ······ .. ·Spring······························· 1 1 1 
F148 M94002067 ~'J"•Ht·~· · · · · · · · · · · · ········Pin·································· 1 1 1 
F149 M91101017 9·~·YH"JH11/64(40) .......... screw 11/64(40) ................... · .. 1 1 1 
F150 MA20A1910 ~~7 ........ · ........ · ...... ·Link· ...... · ........ · .... · .......... · 1 1 1 
F151 M90513065 Eh"9~J£'J2.5· · · · · · · · · · ········Snap ring 2.5· · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
F152 M91129015 9"~•,:tt7:t'l"11/64(40)· ········Screw 11/64(40)· · · · · · · · · · · · · · · · · · · · · · 1 1 1 
F153 M96004052 if'T:t 5 ........ · .... · ...... ·Wave washer 5 ............ · .......... · 1 1 1 
F154 MS03B0838 H"?n(7~) ...... · .... · ...... Movable knife complete .............. · 1 1 1 
F155 M90906003 "?-"'tJ:t;_,"9/64(40)x3.2 ........ screw 9/64(40)x3.2 .................. 2 2 2 
F156 MS14A0838 J71J£~· · · · · · · · · · · · · · · ········Fixed knife·························· 1 1 1 
F157 MA10B2476 ~"·--ttU~3?)·················Spacer······························· 1 1 1 
F158 MB62A0454 •m"•Y:t-;_,"7· · · · · · · · · · · · ········Stepped pin·························· 1 1 1 
F159 M91214015 9"~•,:tt7;t;_,"3/16(28)··········Screw 3/16(28)······················· 1 1 1 
F160 MA20A0392 n7~"??7"· .......... · .... · .. Knife driving crank .................. 1 1 1 
F161 M94002017 t771'/7'HM4X8··············BoltM4X8··························· 1 1 1 
F162 M90421050 if"h":t 4· · · · · · · · · · · · · ········Washer 4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
F163 M95004023 ?D~ili·n,~ .................... stud bolt .......... · .. · .. · .......... · 1 1 1 
F164 M91374045 t•H (t9"~M5) ...... · ........ ·Nut M5 (left) .. · .............. · ...... 1 1 1 
F165 MA20A4454 •m"•H'l"7· · · · · · · · · · · · ········Stepped p1n· · · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
F166 MN72A0975 o•H"I~~·(t9"~)· .. · .. ·· ...... Ball joint .... · .......... · .... · .... ·· 1 1 1 
F167 MA35A1950 ~~~·- ........................ Lever ................................ 1 1 1 
F168 M91050020 ~7Mrt•H~n;_,· M4x5· ·· .. · .. ·Screw M4x5· .. · ...... · .... · · ... · .... · 1 1 1 
F169 MA35A2530 9"~'Yi-/7· .... · · · .. ·· .. · .. ···Shaft .. · .... · .. ···· .. · .... ···· ...... · 1 1 1 
F901 MS01E0975 o·,~·I~~·7~97· · · · · · · · ········Connecting link assy· · · · · · · · · · · · · · · · · 1 1 1 
F902 MB35E0975 o·,~·I~~·7~97· · · · · · · · ········Connecting link assy· · · · · · · · · · · · · · · · · 1 1 1 

13 

From the library of: Superior Sewing Machine & Supply LLC



- -;·;t.-•t·~~(~I{§) ~i_I~)~----­X-Y 7- MECHANISM ( X-Y TABLE 

'\~ 
103 1 04 ( 1 01 ) 1 05 

(1\ (135) 

I 

<b-_135 

14 

( 104) 

From the library of: Superior Sewing Machine & Supply LLC



[G) X-Y 7- :7' Jv*i~fij ( I ) 
X-V TABLE MECHANISM (I) 

Fig gp~:::1- r-: 
No. Parts No. 

D 
(J(J 

~· Amt. Req. 

Description 0 --' 
M g g 
lD U") 0 
("') <"') <0 

G101 M91058004 SW-PW7°5x1h"{.;," M4X6······Screw M4X6·························· 12 12 12 
G102 MA35A0226 :.-·vi\"7~~'Y119· · · · · · · · ········Shutter adapter······················ 2 
G102 MA60A0226 :.-·vi\"7~~'Y119· · · · · · · · ········Shutter adapter······················ 2 2 
G103 MA60A1226 :.-"vi\"W)'Y119 .............. · Shutter adapter ...................... 4 4 4 
G104 M90859004 7"7x1h"{.;," M3x16 .......... Screw M3x16 ......................... 20 20 20 

G105 M90317050 if"h":t 3· · · · · · · · · · · · · ········Washer 3· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 73 73 73 
G106 M94012017 ~771'11'Y~ M4x8 ............ · Bolt M4x8 ........................... 24 24 24 

G107 MA35A1361 1f:f"~ht?" · .. · · · · · · ··· .. ··· .. Guide plate .......................... 1 1 
G108 M94002017 ~771'11'H M4x8 .............. Bolt M4x8 ........................ · .. 6 6 6 

G109 MA60A0957 y;,"?H"rylt-A· · · · · · · · · · · · · · · · ·Y-movable race········ .... ··········· 
G110 MB65A0228 :.-·V/\"7~~'Y119 ................ Shutter adapter· ...... · .............. 1 1 1 
G111 MA35B0601 ~~'Y119 .. · .. · · · · ...... · .. · · .. Adapter .... · .. · .. · .... · .... · .... · .. .. 2 2 2 

G112 MA35A4601 :.-"v/\"5~~'Y119· · · · · · · · ········Shutter adapter······················ 2 2 2 
G113 MA35A0458 /v11"5······················Shutter············· .. ··············· 
G114 MB35A0407 X:.-"?1/Yl'Y19· · · · · · · · · · ·······Detector plate (X)···· .... · .. · .. ····· 
G114 MB65A0407 x;,·?1/Yl'Y19· · · · · · · · · · ·······Detector plate (X)··················· 
G115 M90859004 SW-PW7°7x1t'\"{.y" M3x6 ...... Screw M3X6· .. · ................ · .. · .. 4 4 4 
G116 MB35A4601 ;.."vl\"5~~~,119 ...... · ...... · .. Shutter adapter .......... · ........ · .. 1 1 1 
G117 M91054004 SW-PW7.7x1h"{.y" M4x8 ...... Screw M4x8 .............. · ........ · .. 10 10 10 

G118 MB35A1339 h/1"-· · · · · · · · · · · · · · · · ········Cover········· .. ····················· 1 
G119 MB35A5601 ~~'Y119· .. ···················Adapter······························ 1 
G120 MB35A1601 1/Yl'Y:H~'Y119· · · · · · · .... ·····Detector holder················· .... · 
G121 MB60A0406 :t/~'YA1',f· · · · · · · · · · · ·· .. ·····Detector························ .... · 1 
G122 M90864004 SW-PW7°7x1h":t;,• M3x14·····Screw M3x14························· 3 3 3 
G123 MA35A1477 y;,·n~'Y/1° .. · ................ Y-stopper ............................ 2 2 2 

G124 MA60A3226 :.-·v/1"5~~'Y119 ................ Shutter adapter .. · ...... ·............ 1 1 
G125 M94003017 ~771'11'H M3x6 .............. Bolt M3x6 .... · .... · .... · ............ 28 28 28 
G126 M91062004 7°7x1if5{.y" M4x 10 .... · ...... screw M4x 10 .... · .. · .. · .... · ...... · .. 4 4 4 
G127 MA35A0602 ~~'Y1h":t ........ · .. · ...... · .. Adapter .......... · .. ···· .. · .. ·· ...... 1 1 

G128 M94012017 ~771'11'H M3 x 8 .............. Bolt M3 x 8 .... · .. · .......... · .... · .. · 24 24 24 

G129 MA35A1602 ~ 1)'Y1h":t· · · · · · · · · · · · · ········Adapter······························ 1 1 1 
G130 MA60A4226 /vi\"7~~'Y119 ............ · .. ·Shutter adapter· .. · .. · .............. · 2 2 2 

G131 MA35A2458 ;..·vl\"5· · · · · · · · · · · · · · ········Shutter······················· ...... · 2 2 
G131 MA60A0458 ;,"vii"7······················Shutter···················........... 2 
G132 M94005017 ~771''11'HM3x1Q ............. BoltM3x10· ......................... 61 61 61 

G133 MA35A6920 X/?~:7ryi1· · · · · · · · · · · · · · · · · ·X-linear way···················· .. ··· 3 3 
G133 MA60A4920 x;..·?~:7ryi1··················X-linear way···················· .. ··· 3 

G134 MA60A0477 x;,·n~'YI\
0 

• • • • • • • • • • • • • • • • • • ·X-stopper· · · · · · · · · · · .. · · · · · · · · · .. · · · · 2 2 2 
G135 MA35A3477 x;,·n~'YI\

0 

.. • ................ X-stopper .................... · .. · .... 2 2 2 

G136 MA35A1228 ;,"vii"WJ'Y119· · · · · · · · · · · · · · · Shutter adapter···················· .. 2 
G136 MA60A5226 /vi\"7~~'Y119· · · · · · · · ········Shutter adapter······················ 2 2 
G137 MA60A6226 y"yi\"5~~'Y119 ................ Shutter adapter ...................... 4 4 4 

G138 MA35A3458 ;,·vii" 5 · · · · · · · · · · · · · · · · · · · · · ·Shutter· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
G139 MA60A7226 /vi\"WJ'Y119· · · · · · · · ········Shutter adapter······················ 2 2 2 
G140 MB35A0957 X/?H"rylt-A· · · · · · · · · · · · · · · · ·X-movable race······················· 1 1 1 
G141 MA35A7920 y;,·?~:7ryi1· · · · · · · · · · · · · · · · · ·Y-linear way························· 2 2 2 
G142 M94008017 ~771'11,, ~M4 x 6 · · · · · · · · · · · · · · ·Bolt M4 x 6 · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
G143 M94001017 ~771''J1',~M4x10 .............. Bolt M4x1Q ......................... · 4 4 4 

G144 MA60A1476 A'\·-if· · · · · · · · · · · · · · · ········Spacer······························· 

15 

From the library of: Superior Sewing Machine & Supply LLC



_ :~fJv.#itl (II) rrr )) _____ _ X-Y T- MECHANISM ( :..c X-V TABLE 

102 103 104 105 106 

101---1 

I 

16 

122 123 1 24 (110) (109) 

39 

135 

137 

138 

From the library of: Superior Sewing Machine & Supply LLC



[8] X-Y 7- :i J~*jU~ ( II ) 
X-Y TABLE MECHANISM (II) 

Fig ~~tf6:::J-t-:· 
No. Parts No. 

H101 
H102 
H103 
H104 
H105 
H106 
H107 
H108 
H109 
H110 
H111 
H112 
H113 
H113 
H114 
H115 
H116 
H117 
H118 
H119 
H120 
H120 
H120 
H121 
H122 
H123 
H124 
H125 
H126 
H126 
H127 
H128 
H128 
H129 
H130 
H131 
H132 
H133 
H134 
H135 
H136 
H137 
H138 
H139 
H140 
H141 
H142 
H143 
H144 
H145 
H145 
H146 
H147 
H148 
H149 
H150 
H151 
H152 
H153 
H154 
H155 
H156 
H157 
H158 
H901 
H901 
H901 

M94007017 
M94002017 
M90421050 
MA35A2476 
MB35A1407 
M94025021 
M90604065 
MS02A2456 
MB45A0767 
M96001001 
M95001017 
M90512050 
M95050095 
M95052095 
M98001017 
M90825050 
MB35A0571 
MA60A3603 
M91071004 
M94017021 
MA35A4920 
MA36A0920 
MA60A1920 
MB35A6601 
M95002017 
MB35A0390 
M95018021 
M95015021 
M95049095 
M95051095 
M91119002 
MA35A2390 
MA60A1390 
M91650020 
MB35A1571 
MA35A1758 
MA60A0390 
MA30A0758 
MA35A0523 
M91060021 
M91007045 
MB35A0601 
MA35A5920 
MA35A9603 
MA35A0781 
MS13A5454 
MB62A0767 
MB61A2758 
MB62A0456 
MB35A0523 
MB69A0523 
MA45A0778 
MA35A0564 
M95004017 
MA35B0603 
MB35A1523 
M91056004 
M90816004 
MB60A0406 
MB35A2601 
MB35A0639 
MB35A3601 
MB65A0390 
MA60A0364 
MA35A1200 
MA36A0200 
MA60A0200 

~· Amt. Req. 
D 

DO Description 0 -' 
M g g 
LO «':1 0 
M M <D 

t771'J1•H M4x 12· · · · · ········Bolt M4x 12· · · · · · · · · · · · · · · · · · · · · · · · · · 8 
t771'J?''H M4x8· · · · · · ········Bolt M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · · 4 
+rn":?- 4· · · · · · · · · · · · · ········Washer 4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 12 
;1.1\ 0 -if······················· Spacer······························· 4 
Y;t"?1/;tl'Y1~ ........ · ........ Detector plate (Y) ................ · .. 1 
D•,h:77r'ttifi"~/il0~ M4X6· ·····Bolt M4X6· · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
Eh"~~PJ8 .................... E-type retaining nng a .............. 10 
1\"7~1?" · · · · · · · · · · · · · ········Ball bearing························· 15 
~1~/?"7°-~· · · · · · · · · · ········Cog pulley··························· 5 
o?h?7r'tt ~n;..· M6 x 8 · · · · · · · · ·Screw M6 x 8 · · · · · · · · · · · · · · · · · · · · · · · · · · 1 o 
t771'J1•H M5 x 20 · · · · · · · · · · · · ·Bolt M5 x 20 · · · · · · · · · · · · · · · · · · · · · · · · · · 44 
if"h":?- 5· · · · · · · · · · · · · ········Washer 5· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 24 
;1.7'Yto/?"t-~ (Y;t"?) · · ········Motor complete (Y) · · · · · · · · · · · · · · · · · · · 1 
;1.7'Yto/?"t-~ (Y;t"?) · · ········Motor complete (Y) · · · · · · · · · · · · · · · · · .. 
t771'J1•H M8 X 25 · · · · · · · ······Bolt M8 X 25 · · · · .. · · · · · · · · · · · · · · · · · · · · 8 
if"h":?- 8·····················Washer 8····························· 8 
'Y:t "7 · · · · · · · · · · · · · · · · · · · · · · · · s 1 eeve · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
t-9 ~~·Y19"1· · · · · · · · · · · · · · · · · ·Motor bracket· · · · · · · · · · · · · · · · · · · · · · · · 1 
SW-MW•Y:tr5"?171\";t;t"M4x8· ····Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · ·· 34 
O•,M7t•Y:tifi" ~/iii" JH M4 x 12 · · · · ·Bolt M4 x 12 · · · · · · · · · · · · · · · · · · · · · · · · .. 4 
~:79I1· · · · · · · · · · · · · · · · · · · · · ·Linear way· · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
~:i'9I1· · · · · · · · · · · · · · · · · · · · · ·Linear way· · · · · · · · · · · · · · · · · · · · · · · · · · · 

8 8 
4 4 

12 12 
4 4 
1 1 
2 2 

10 10 
15 15 
5 5 

10 10 
44 48 
24 28 
1 

1 
8 8 
8 8 
1 1 
1 1 

34 34 
4 4 

~:79I1· · · · · · · · · · · · · · · · · · · · · ·Linear way· · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
~~·Y11~ ...................... Linear way adapter· .................. 1 1 1 
t771'Jt•H M5x12 ............ ·Bolt M5x12 .......................... 4 4 4 
Y?~"9/? .................... Y-drive shaft··· .... ·· .............. · 1 1 1 
D?h:77r'YH"J~~ M4x8· · ········Bolt M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · · 27 27 27 
o•,M7r'ttifi" JHM5 x 20 .......... Bolt M5 x 20 · .. · · .... · .. .. .. .. .. .. .. .. 1 1 1 
;1.7'Yto/?"t-~ (X:/"?)········· ·Motor complete (X)··················· 1 1 
;1.7'Yto/?"t-~ (X:/"?)········· ·Motor complete (X)··················· 
t5:?-;t"(40)x6.8··············Screw (40)x6.8 ...................... 2 
Y?~"9:/"?· · · · · · · · · · · · · · · · · · · ·Y-drive shaft··· .. · .. ················ 1 
Y?~"9:/"?· · · · · · · · · · · · · · · · · · · ·Y-drive shaft···· .. ······· .. ····· .. ·· 
D?h?7r'YH;(t;t" M5 x 8 · · · · · · .. ·Screw M5 X 8 · · · · · · · · · · · · · · · · · · .. · .. · · · 6 
'Y'\'"7 · · · · · · · · · · · · · · · · · · · · · · · · s 1 eeve · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
7" 51'Y ~ · · · · · · · · · · · · · · · · · · · · · ·Bracket· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
X?~"');t"?· · · · · · · · · · · · · · · · · · · ·X-drive shaft······ .. ······· .. ······· 1 
7"51·Y~· · · · · · · · · · · · · · · ·······Bracket······························ 1 
~1~/?"1\"}H (Y/?) .... · ...... Cog belt (Y)· ........ · .. · ...... · .... · 2 
O•,h:77r'YH".H M4x10· ········Bolt M4X10· .... ············ ········· 4 
r'Y ~ M4 · · · · · · · · · · · · · · · · · · · · · · Nut M4 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
h"H"~~·Y11~· · · · · · · · · ········Linear way adapter··················· 2 
~:79I1· · · · · · · · · · · · · · · · · · · · ··Linear way· · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
~~·Yt~"1· · · · · · · · · · · · · · · · · · · · ·Bracket· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
1\"JH;titi(Y;t"?)············ .. ·Belt clamber (Y)············ ......... 2 
;t"?· · · · · · · · · · · · · · · · · ········Shaft································ 3 
~1~/?"7°-~· · · · · · · · · · ········Cog pulley············ .. ············· 3 
7" 51'Y ~ · · · · · · · · · · · · · · · · · · · · · ·Bracket· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 3 
1\"i'~/?" .. · .. · · · .... ·· .... · .. Ball bearing· .. · .... · .. · .. ··· ........ 2 
~1~/?"1\"JH (X;t"?) .......... ·Cog belt (X) .... · ........ · ........ · .. 1 
~1~/?""··~ (X;t"?)···········Cog belt (X)························· 
"· H;titi · · · · · · · · · · · · · · .. · · · · ·Belt clamber .. · · · .. · · · · · · · · · · · · · .. · · · 2 
f39t·Y~"1· · · · · · · · · · · · · · · · · · · ·Bracket·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
t771'J1'Y~ M5x16·············Bolt M5x16·························· 2 
~~·Yt~"1· · · · · · · · · · · · · · · · · · · · ·Bracket· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
~1~/?"1\"H(Y/?) .. ··· .... · .. Cog belt (Y) .. · .............. · .... · .. 1 
SW-PW7°5"?171\"1-/ M4X 10· ····Screw M4X 10· · .. · · · · · · · · .... · · · .. · · .. 4 
SW-PW7°5"?1rl\·;t;,• M3x8· ·····Screw M3X8· .. · · · · .. · · · · · · · · .. · · · · · · · 2 
t /t'YA1 .,f · · · · · · · · · · · · · · · · · · · · Detector · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
1/;tJ'YH~·Y11~· · · · · · · · ········Detector holder······················ 1 
1-;t" 1 ~ · · · · · · · · · · · · · · · · · · · · · · ·Adapter· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
1/;tJ•YH~·Y11~ · · · · · · · · · ·······Detector ho 1 der · · · · · · · · · · · · · · · · · · · · · · 1 
Y?~"');t"?· · · · · · · · · · · · · · · · · · · ·Y-drive shaft························ 
h•,7° ~/?" · · · · · · · · · · · · · · · · · · · ·Coup 1 i ng · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
YH"9~"1· · · · · · · · · · · · · · · · · · · ·Y-axis cradle························ 
Y1~·9~··1· · · · · · · · · · · · · · · · · · · ·Y-axis cradle························ 
YH"99"1· · · · · · · · · · · · · · · · · · · · Y-axis cradle························ 

17 

2 
1 

1 
2 

1 
6 6 
1 1 
1 1 
1 1 
1 2 
2 2 
4 4 
2 2 
2 2 
1 1 
1 1 
2 2 
3 3 
3 3 
3 3 
2 2 
1 

2 
1 
2 
1 
1 
4 
2 
1 
1 
1 
1 

1 
2 
1 
2 
1 
1 
4 
2 
1 
1 
1 
1 
1 
1 

From the library of: Superior Sewing Machine & Supply LLC



ry 
9

f.Jfl3 ~.#JU~ ER'M ·~E~C~H~A~N~IS~M~----­~ WORK HOLD ~ 

18 

From the library of: Superior Sewing Machine & Supply LLC



W 9~jEJ3 x t~•lil 
WORK HOLDER MECHANISM 

Fig g~~::J- ~· 
No. Parts No. 

CJ 
DD Description 

;l(A 
Amt.Req. 

0 -' 
CV) g g 
LO u-, 0 
M .,.., <D 

J 101 MA35A2950 ;tt.tiltll"- · · · · · · · · · · · · · · · · · · · · Pushing 1 ever· · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 

J 1 02 MA35A2708 II" 1-tJ1· · · · · · · · · · · · · · · · · · · · · · ·Hook· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 

J 103 M95002020 D•,tJ77t'tH;<i;;" M5 x 6 · · · · · · · · · ·Screw M5 x 6 · · · · · .. · · · · · · · · · · · · · · · · · · · 5 5 5 

J 1 04 MS02A 1352 tJ5- · · · · · · · · · · · · · · · · · · · · · · · · ·Co 11 ar · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 

J105 MA35A3572 'YAixi-11"1-· · · · · · · · · · · · · ········Spring··························· .... 2 2 2 

J106 M90512065 EtJ"$'~193· · · · · · · · · · · · · · · · .... E-Type retaining ring 3· · · · · · · · · .. · · · 2 2 2 

J107 M91576045 h~ M6· · · · · · · · · · · · · · ········Nut M6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 

J 1 08 MA35A0621 T'Y7ilr · · · · · · · · · · · · · · · · · · · · · · · Knuck 1 e · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
J109 M97011060 t•;. · · .. · · · · · · · ...... ···· .. ·Pin .. ········ .. ··· .. ·· .. ··· ...... ···· 2 2 2 

J110 MA20B1601 ~ 1)'Y11$' .. · · · · · · .. · ·· ...... ···Adapter .. ······ .... · .. ····· .......... 2 2 2 

J 111 MA35A0454 ';" 7 · · · · · · · · · · · · · · · · · · · · · · · · ·Shaft· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

J 112 MA35A4950 ;tt.tiltll"- · · · · · · · · · · · · · · · · · · · · ·Pushing 1 ever· · · · · · · · · · · · · · · · · · · · · · · · 1 

J113 M95001017 r771'17'Y~ M5x20· · · ·· .. ·· .. ··Bolt M5x20· · .. · ...... · · · · · .. · ...... · 4 4 4 

J114 M90511050 if"tJ"1- 5 .... · .... · · · ······· .. washer 5· .. · · · · · .. · ...... · · · · · .. · .... 4 4 4 

J115 M95004017 r771'1J'Y~ M5x16· · .......... ·Bolt M5x16 .......................... 15 16 16 

J116 M95002017 r771'1J'Y~ M5x12 ............ ·Bolt M5x12 .. ·· ...................... 4 4 4 

J117 MA20A2434 n:-- 1)1$'" .. · · · · · .. · .......... ·Air cylinder·· ...... ········· .... ···· 2 2 2 

J118 MA20A9571 9/$-'Yf'Yi-"7 .... · · ·· .. · ........ connector .. ···· .... · ...... · .... · .. ··· 2 2 2 

J 119 MA35A0308 ;ttti$'" 1 · · · · · · · · · · · · · · · · · · · · · ·Clamp bracket· · · · · · · · .. · · · · · · · · · · · · · · 
J120 M91060021 D71J?i't'YH"U M4x10 .. · .. ····Bolt M4X10 .......................... 4 4 4 

J121 MA35A2477 ~~·y11• · · · · · · .. · · · · · · .. ····· .. Stopper .... · ...... ·· .. ······........ 2 2 2 

J122 MS13A2477 ~~·yJI·· · .. · · · · · · · · · · · ········Stopper········ .... · ....... ··· .... ··· 8 8 8 

J123 MS13A8957 J71hl.· · · · · · · · · · · · · · ········Fixed race··························· 4 4 4 
J124 MS13A1972 D-57-;;" ..................... Slide bearing ........................ 4 4 4 

J125 M95018021 D71J77t'Yi-;Ji"H M4x 10· · ...... Bolt M4x 10 .. · .. · · · · · · · · · · ........ · · · 4 4 4 
J126 MA35A1957 H"'Jlt-~ .. · · · · .... · ...... · .. ·Movable race ........ ·········· ...... · 2 2 2 

J127 M90511056 r771'17·y~M5x8 .... · .... · .. · .. Bolt M5x8 ........ · · · .. · ........ · .... 2 2 2 

J128 MS18A1272 :--7ttti1$'· · · · · · · · · · · · · ···· .. ··Feed plate··························· 

J 128 MA36A0272 ;;)';ttti 1 $' · · · · · · · · · · · · · · · · · · · · · Feed p 1 ate· · · · · · · .. · · · · · · · · · · · · · · · · · · 

J128 MA60A0272 :--9ttti1$'· · · · · · · · · · · · ·········Feed plate··························· 

J129 MA35A0105 'J~ttti1$'· · · · · .. · · · · · · ········Clamp frame······ .. ············ .. ···· 

J129 MA36A0105 'J~;ttti19· · · · · · · · · · · · · ········Clamp frame·························· 
J129 MA60A0105 'J~ttti1$' .. · · · .. · · · ···· .. · .... Clamp frame .... ···· .. ··· .. ·· .... ·.... 1 

J130 M91050020 D7tJ77t•tH;<i;;" M4x5· ········Screw M4X5· · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
J131 MS02E0426 ififi .............. · ...... ····Supporter .... ····· .. · ............... · 2 2 2 

J132 MS02A2454 ;:tt.ti/7 .... · · .. · .. · .......... clamp stud .... · .. · .................. · 2 2 2 

J133 M91056004 SW-PWr5~1tl\"1-/' M4x1Q .. ···Screw M4x1Q ......................... 4 4 4 

J 134 M90611 060 t. I· · · · · · · · · · · · · · · · · · · · · · · · · Pin · · .. · · · · · ...... · · .... · .... · .. · .. .. 2 2 2 

J135 MS13A0572 ·y~~i-11"1- .......... · .. ·· ...... spring .. · .. ·· .. ·· .. ···· .. ·· .. ··· .. · .. 2 2 2 

J136 MS02B0257 ;tt.ti19· · · · · · · · · · · · · · · ········Adapter······························ 2 2 2 

J137 M90859004 SW-PWr5~1tl\"{./' M3x6· ·····Screw M3X6· · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 

J 138 MA35A0273 ;tt.ti'J7" · · · · · · · · · · · · · · · · · · · · · ·Clamp adapter· · · · · · · · · · · · · · · · · · · · · · · · 

J 138 MA36A0273 ;tt.titJ7" · · · · · · · · · · · · · · · · · · · · · ·Clamp adapter· · · · · · · · · · · · · · · · · · · · · · · · 

J 138 MA60A0273 ;ttti'JT" · · · · · · · · · · · · · · · · · · · · · ·Clamp adapter· · · · · · · · · · · · · · · · · · · · · · · · 

J901 MA35E0105 'J~;ttti(7~) · · · · · · · · · · · ········Clamp frame assy. · · · · · · · · · · · · · · · · · · · · 

J901 MA36E0105 'J~;ttti(7~) .. · · · · .... · ········Clamp frame assy. · · · · .. · .. · · .. · · · · .. · 

J901 MA60E0105 'J~;ttti(7~)· · · · · · · · · · .. ·······Clamp frame assy. · · · · ........ · · .... · · 

19 

From the library of: Superior Sewing Machine & Supply LLC



103 

116 

,,(" \ 
,/\ 

20 

From the library of: Superior Sewing Machine & Supply LLC



[KJ 7 1' I~- .ffi~jl • ~ tf:i~ 
WIPER & DETECTOR MECHANISM 

Fig g~~ ::J- I' 
No. Parts No. 

CJ 
DO 

rut 
Amt.Req. 

Description o d o 
(V) (") (") 
U"> LO 0 
(V) <"') <0 

K101 M91054004 SW-PW•Y:t7o5~1h'';t;,<'M4x8· ····Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · 7 7 7 

K102 MB60A0915 ~'JIJ~·;~;'J· ................. ·Snap ring· .......................... . 

K1 03 MB60E7601 ~~·Y71~(j-,l,'n) ............... Bracket ............................ .. 

K104 M90316050 if"IJ";t3 .......... · ........ · .. washer 3 ........ · .... · ...... · ........ 2 2 2 

K105 M90307053 J\"1-if"i(;t3 .............. · .. · Spring washer 3 .. · .................. · 2 2 2 

K 106 M90875045 :h ~M3 ................ · ...... Nut M3 .................. · .. .. .. .. .. .. 2 2 2 

K 107 MS02A 14 77 ;z. ~·,1\ o ....................... Stopper ............................. . 

K 1 08 MA20A0980 'J1 1\
0 

• • • • • • • • • • • • • • • • • • • • • • • ·Wiper · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

K 109 M91 057020 D•,IJ'Ji'f'YH;:t:.-·M3 x 4 · · · · · · · · · ·Screw M3 x 4 · · · · · · · · · · · · · · · · · · · · · · · · · · 

K110 MS03A1530 'J11\o-j"'J····················Wiper shaft·························· 

K 111 MS1 OA0982 'J1 1\ 0 

-~·1· · · · · · · · · · · · · · · · · · · Wiper adapter· · · · · · · · · · · · · · · · · · · · · · · · 

K112 MS02E0981 'J11\o-')T"· · · · · · · · · · · · ········Wiper clank·························· 

K113 M90802003 ~.llt5;t:.-•1/8(44)X4.5 ......... Screw 1/8(44)X4.5 ................... 4 4 4 

K114 MS02E0983 'J~"')-f~· .. · · · · · · · · · · · ········Wiper clank··············· .. ········· 

K115 MS02A4729 t:t~l\"1- ...... · · · .. ·· .. ·· .. · .. Spring· .... · .... · ............ · .. · .. .. 

K116 MB45E0519 o-~~%/H"'J~~7· · · · · · · ·······Rotary solenoid assy· · · · · · · · · · · · · · · · · 

K117 MB60E0270 t:.-*·~17.1,f'J~~7· · · · · · ········Halt switch assy· · · · · · · · · · ··· · · · · · · ·· 

K201 MB60A2406 r/if- · · · · · · · · · · · · · · · · · · · · · · · ·Detector bracket assy · · · · · · · · · · · · · · · · 

K202 MN10A1456 j"'J')1· · · · · · · · · · · · · · · ········Ball bearing························· 

K203 M90330065 cn·~~J'J30······ ·············Retaining ring C-type 30············· 

K204 M93001050 if"n·:t· .. · · · · · · · · · · · .. ·······Washer············ .. · .. ·· .. ··· .... ··· 

K205 MF01 A0259 1\IY"\>1\ • ltif:U7" ~~'J· · · · · · · · · · · ·Wave washer· · · · · · · · · · .. · · .. · .. · · · · · · · 

K206 MF01 A 14 76 ;z.,._ 
0 -ifB · · · · · · · · · · · · · · · · · · · · · ·Spacer B · · · · · · .. · · · · · · · · · · .. · · · · · · .. · 

K207 MN72A1694 II/:.-"\>IOF20(9I) .............. Speed corrvnand disk F20 (up) ........ .. 

K208 MF01A0476 7.-\ 0 -ifA ................ · .. · .. Spacer A .......................... · .. 2 2 2 

K209 MB60A0694 I\/:.-1>11"/K10()1~) .............. Speed command disk K10 (down) ...... .. 

K21 0 M91520002 t51-)1"15/64( 28) x 12 .......... Screw 15/64( 28) x 12 ............ · .. · .. 2 2 2 

K211 MB60E0682 7°-~'7~~7· · · · · · · · · · · · ········Pulley assy· · · ·· · · · ·· ··· · · · · · · · · · · · · · 

K212 M91069004 7°5~-ffl\"1-/ M4x8· · · ········Screw M4x8· · · · · · · · · · · · · · · · · · · · · · · · · · 

K213 M93002050 if"n·;t .... · · ...... · .. · .. ··· .. washer .. ·· .. · ................ · .. · .. .. 

K901 MB60E3339 ni\·-'J~~7(7•if•-1:t)· · · ········Cover assy (with buzzer)············· 

K902 MB60E1682 7°-~'7~~7· · · · · · · · · · · ······· .. Pulley assy· · · · · · · .. · · · · · .. · · · .. · · · · · 

21 

From the library of: Superior Sewing Machine & Supply LLC



co *~)w*i•1ij 
OIL LUBRICATION MECHANISM 

101 102 103 104 105 106 107 1 08 1 09 11 0 ( 1 02) 111 ( 1 05) 

113 

(102) 

123 122 121 120 119 (108) 118 

22 

From the library of: Superior Sewing Machine & Supply LLC



[] 

Fig 
No. 

L101 

L102 

L103 

L104 

L105 

L106 

L107 

L108 

L109 

L 110 

L 111 

L112 

L 114 

L 115 

L 116 

L117 

L118 

L 119 

L120 

L121 

L122 

L123 

L124 

L125 

L126 

L127 

L128 

L129 

*~)m#1u• 
OIL LUBRICATION MECHANISM 

~-g~~::J- f: Amt.Req. 
D :2; Description 0 --' 

0 0 Parts No. lJlJ M ("'") ("'") 
LD tn 0 
M ("'") <D 

MB35E0688 A"17"tt~~9f(~~~·~j9JI,)·······Oil pipe assy.(arm shaft bushing)···· 1 

M91058004 SW-PW7"5x1tf\"~~· M4X6· ·····Screw M4X6· · · · · · · · · · · · · · · · · · · · · · · · · · 8 8 8 

MA20A1780 iJiJ1,9"- · · · · · · · · · · · · · · · · · · · · · · · Ho 1 der · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

MA20A0620 :tiD/~ 1)')17"· · · · · · · · · · · ········Nylon clip··························· 

M91054004 SW-PW7"5xitf\"~~· M4 x 8 · · · · · ·Screw M4 x 8 · · · · · · · · · · · · · · · · · · · · · · · · · · 6 6 6 

MB35E0780 iJiJ1,9"-~~9f(A~ili·~)············Holder assy.(needle bar)············· 

MA20E2688 A"17"tt~~9f(~~~·~j9JI,)·······Oil pipe assy.(arm shaft bushing)···· 1 

MN10A0135 n· 5x~ • · · · · · · · · · · · · · · · · · · · · · Oi 1 gauge···························· 2 2 2 

MB35E1688 1\ "17" tt~~9f( h~11) · · · · · · · · · · Oi 1 pipe assy. (junction)· · · · · · · · · · · · · 

MS47P0620 :t1D/~~·)17"···················Nylon clip··························· 2 2 2 

MB60A1780 

MB62E0780 

MA20E2688 

MA35E1780 

MF60A5740 

MA35E2780 

MA20A6688 

MA35A1688 

MA35E3688 

MA35A0148 

MS01A8796 

MA35A1148 

MA35A0688 

MFOOA1780 

MS03A2780 

MB35E2688 

MF60A0742 

MF10A2740 

;JiJ1,9"- · · · · · · · · · · · · · · · · · · · · · · · Ho 1 der · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

M9" -~~9f( v/t'l'i:J/) · · · · · · · · · · · Ho 1 der assy. (connecting rod)········· 

A"17"tt~~9f(~~~-~j9Jl,)· ······Oil pipe assy.(arm shaft bushing)···· 

;JiJ1,9·~~9f(t~9/\?"Jl,x)· · ········Holder assy.(sector gear)············ 

7:rJI, ~ · · · · · · · · · · · · · · · · · · · · · · · · Fe 1 t · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

iJiJ1,9"~~9f(~g~·~j9Jl,)· ·········Holder assy.(hook shaft bushing)····· 

J\"17" · · · · · · · · · · · · · · · · ·······Pipe································· 

/I"D"('J~i:J·x)· · · · · · · · · · · ·· · · ·Pipe(outer hook)····················· 

/1"17"tt7~9f(~9~"~j9JI,)· ······Oil pipe assy.(hook shaft bushing)··· 

tt('J~i:J"x)· · · · · · · · · · · · · · · · · · ·String(outer hook)··················· 

iJiJ1,9"-· · · · · · · · · · · · · · · · · ······Holder······························· 

tt('J ~i:J"x) · · · · · · · · · · · · · ······String( outer hook)··················· 

/1"17"('J~i:J·x)· · ·· · · · · ·· · ··· · ·Pipe(outer hook)····················· 

;JiJ1,9"- · · · · · · · · · · · · · · · · · · · · · · · Ho 1 der · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

;JiJ1,9"-·······················Holder······························· 

A"17"tt~~9f(~/~/~/)· ········Oil pipe assy.(eccentric bushing)···· 

79· · · · · · · · · · · · · · · · · · ········Cap·································· 

7:rJI,~· · · · · · · · · · · · · · · · ········Felt································· 

23 

From the library of: Superior Sewing Machine & Supply LLC



lMl ~ct'R · ~cif~f* 
CABLE COMPONENT & PNEUMATIC CONTROL UNIT 

101 103 ( 103) 

108 107 106 105 (102) 

(206) 210 

~-

24 

From the library of: Superior Sewing Machine & Supply LLC



M ~c1~ · ~c~~f~ 
CABLE COMPONENT & PNEUMATIC CONTROL UNIT 

Fig W~:::J-1" 

No. Parts No. 

M101 MB35A0339 

M102 M91054004 

M103 MB60A5780 

M104 MB60A6780 

M105 MB60A5601 

M106 MB35A7601 

M106 MB65A0601 

M107 M95003096 

D 
00 Description 

PII./1JII·-· · · · · · · · · · · · ········Cover································ 

SW-PW7" 7"?-{-tl\.. 1-;;· M4 X 8 · · · · · ·Screw M4 X 8 · · · · · · · · · · · · · · · · · · · · · · · · · · 

J- ~ ·7·,,n · · · · · · · · · · · · · · · · · · ·Cord holder· · · · · · · · · · · · · · · · · · · · · · · · · · 

J-~·7·,,;;1· · · · · · · · · · · ········Cord holder·························· 

J?-79 ~~',119 · · · · · · · · · · · · · .. · .. Connector panel · · · · · · · · · · · · · · · · · · · · · · 

Pll./::17-· · · · · · · · · · · · · ········Adapter······························ 

P/1./::17-· · · · · · · · · · · · · ········Adapter······························ 

7"~/HK/7~97· · · · · · · ········Print circuit board· .. ············· .. 

~· Amt.Req. 
0 

...... 
0 0 M M M 

"' lC) 0 
M M ~ 

6 6 2 

2 2 2 

M108 MB60A2352 ::\1\."-tt· · · · · · · · · · · · · ····· .... ·Spacer········· .. ··· .... ····· .. ······ 4 4 4 

M1 09 MB60A0366 fV'O" · · · · · · · · · · · · · · · · · · · · · · ·Screw adapter· · · · · · · · · · · · · · · · · · · · · · · · 4 4 4 

M110 M91057004 SW-PW7"7xfh·?-;;· M4x 20 .. · .. screw M4x 20 ........................ · 4 4 4 

M111 K14M71725402?'-7.~(tt-*•I/J-9.)···········Cable (servo encoder)················ 

M112 M90439037 SW•HP'h. 1-;;• M4 x 8 · · · · · · · · · ·Screw M4 x 8 · · · · · · · · · .. · · · · · · · · · · · · · · · 

M113 M97324099 ?'-7·~(::17,t"/7•t-9)··········Cable (Stepping motor)··············· 

M201 MB45E0599 7"/;;·1\.·/7~97·· ··············Solenoid valve complete·············· 

M202 M92209098 ::lt"-~"J/~0-7· · · · · · · · ········Speed controller··············· .... ·· 

M203 MA20A6571 Yn·9,,t-.7· · · · · · · · · · · · ········Connector···························· 

M204 M91276004 SW-PW7"5"?1tl\.·?-;;· M4x30· ····Screw M4X30· · · · · · · · · · · · · · · · · · · · · · · · · 4 4 4 

M205 M91035089 tt1lt /tt · · · · · · · · · · · · · · · · · · · · · · ·Muffler· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 

M206 MA20A8571 Ln· 9•,t-•7 · · · · · · · · · · · · · · · · · · · ·Connector· · · · · · · · · · · · · · · · · · · · · · · · · · · · 3 3 3 

M210 MB61A0963 71~9vt-·1v-9· · · · · ············Filter regula tor· · · · · · · · · · · · · · · · · · · · · 1 1 

M211 M95003017 1!77-f'J?'•H M5 x 8 .............. Bolt M5X8· .......................... 2 2 2 

M212 M90511050 ~n·t-tt·n·* 5· · · · · · · · · ········Washer 5· ............................ 2 2 2 

25 

From the library of: Superior Sewing Machine & Supply LLC



[N] 7- ·iJv001~ 
TABLE & STAND 

118 

117 

116 

101 102 

\ 
130 

I 
I 

) 
/ 

103 

107 

112 111 

26 
From the library of: Superior Sewing Machine & Supply LLC



~ 7-7-JvfUJf* 

Fig 
No. 

N101 

N102 

N103 

N103 

N104 

N104 

N105 

N106 

N106 

N107 · 

N108 

N109 

N110 

N111 

N111 

N112 

N113 

N114 

N115 

N116 

N117 

N118 

N119 

N120 

N121 

N122 

N123 

N124 

N125 

N126 

N127 

N129 

N128 

N130 

N131 

N132 

N201 

N202 

N203 

N204 

N205 

N206 

N207 

TABLE & STAND 

g~~:::::J- f" 
Parts No. 

M98008021 

MB35A2339 

MA35A3339 

MB65A0339 

MB35A0429 

MB65A0429 

MB35A0603 

MB35A4339 

MB65A1339 

MA35A0419 

M96002017 

M91054004 

MA60E0776 

MB35E0150 

MB65E0150 

MB45E0972 

MF20A0130 

M90511050 

M91382045 

M92056022 

M90802053 

M90815050 

MB45A0150 

MA35B8601 

M90631050 

M90624053 

M96016021 

MA35B7601 

M95005021 

M93013021 

M90316050 

MA20A0719 

MB60A3957 

MA35A1419 

MA35A2419 

MB35A0139 

MA35E0483 

MA20A2620 

M91069004 

M91558022 

M90631050 

M91606022 

M90316050 

~-Amt.Req. 
CJ 
DO Description 

D?Mrt•ttili" Jl,~ M8 x 40 · · · ······Bolt M8 x 40 · · · · · · · · .. · · · · · · · · · · · · · · · · 

h?iJII. -(t9• ~) · · · · · · · · ·······Table cover(l eft)···················· 

h?iJII.-(')'lO) · · · · · · · · · ·······Table cover(rear) · .. · · · · · · · · · · · · · · · · · 

h?iJII.-(?'lD) · · · · · · · · · ·······Table cover(rear) · · · · · · · · · · · · · · · · · · · · 

0 
M 
lD 
M 

8 

ifiti9" 1· · · · · · · · · · · · · · · · · · · · · ·Adapter· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 

ifiti9 ·1 · · · · · · · · · · · · · · · · · · · · · ·Adapter · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

'J..9/~ • 9·1· · · · · · · · · · · · · · · · · · · ·Adapter· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

h?iJII • -( ~r) · · · · .. · · · · · · · · · ·Table cover( right)· · · · · · · · · · · · · · · · · · · 

--' 
0 0 
<"') <"') 

"" 0 
<"') ~ 

8 8 

1 

h7iJII·-(~:t·)················Table cover(right)··················· 1 

ili.?'l/J.b· · · · · · · · · · · ·········Rubber cushion······················· 2 2 2 

t771'J?'·,~ M6x 12 .... ·· .. ··· .. Bolt M6x 12 .. · · · · ...... · ...... · · · · · .. 4 4 4 

SW-PW7°5"?1t,..::W M4x8· ··· .. Screw M4X8· .. · · · · · · · .. · · · · · · · · .. · · .. 6 6 6 

"· Jl, ~ill\· - · · · · · · · · · · · · · · · · · · · · Bel t cover · · · · · · · · · · · · · · · · · · · · · · · · · · · 

=1'17?~97· · · · · · · · · · · · · · ·······Table································ 

l\'7?~97· · · · · · · · · · · · · · ·······Table································ 

lv'J..9- · · · · · · · · · · · · · · · · · · · · · · ·Castor· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 

n·5t·/· · · · · · · · · · · · · ········Oil bottle··························· 1 

i.t·n·+ 5· · · · · · · · · · · · · ········Washer 5· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 

t•, ~M5 · · · · · · · · · · · · · · · · · · · · · · · Nut M5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 

D?iJ?ili • .H M8 x 25· · · · · · ·······Bolt M8x 25· · · · · · · · · · · · · · · · · · · · · · · · .. 16 

1\"H·n·+ 8· · · · · · · · · ······· .. Spring washer 8· · · · .. · · · · · · · · · · · · .... 16 

i.t·n·+ 8· · · · · · · · · · · · · ········Washer 6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 16 

J. b:t"\'7 · · · · · · · · · · · · · · · · · · · · · ·Top cap· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 

t-9~~·,?'19· · · · · · · · · · · ········Motor adapter······················ .. 1 

i.t·n·+ 6· · · · · · · · · · · · · ········Washer 6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 10 

11"+-lf·n·+ 6· · .. · · .. ·· .. ···· .. Spring washer 6· · · · · · · · · · · .. · · · · · · · .. 4 

D7iJ?rt•Ht• .H M6 X 45 · · · · · · · .. Bolt M6 X 45 .. · · · · · ...... · · · · · · · · · · .. · 4 

11.· .HiJJI•- ~~·,719 · .. · · · · · · · · · · ·Adapter· · · · · · · · · · · · · · · · · · · · · · · · · · · · .. 1 

D?Mrt•t\'t• M M5 x 40 · · · · · .... Bolt M5 x 40 · · · · · · · · · · · · · · · · · · · · · · · · .. 2 

o•,il?rt•n.ili· H M3 x 20 · · · · · · · · ·Screw M3 x 20 · · · · · · · · · · · · · · · · · · · · · · · · · 4 

-lf·n·+ 3· · · · · · · · · · · · · ········Washer 3· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 

t=t9·'l· · · · · · · · · · · · · · · ········Drawer······························· 1 

lt-Jl.·························Rail································· 2 

t•?'l/J" .A· · • · · · · · · · · · · · • · · · · ·Rubber cushion· · · · · · · · · · · · · · · · · · · · · .. 10 

t•?'l/J. b · · · · · · · · · · · · · · · · · · · ·Rubber cushion· · · · · · · · · · · · · · · · · · · · · .. 2 

::t 1 Ml 0 

/ • • • • • • • • • • • • • • • • • • • • • • Oi l pan · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

'J'}-If'J..9/ ~ • · · · · · · · · · · · · · · · · · · · ·Operation stand· · · · · · · · · · · · · · · · · · · · · · 1 

t1D/7~',7°···················Nylon clip··························· 2 

7°5"?11-"'"+'l· M4x8· · · ········Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · 2 

D?iJ?;Ji.$1/ili.H M6x45· ··· .. ···Bolt M6x45· · · · · · · · · · .. · · · · · · · · · · .... 3 

-lf·n·+ 6· · · · · · · · · · · · · ········Washer 6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 15 

O•,iJ?;Ji.$1/;Ji.,H M3x 10· ········Bolt M3x 10· · · · · · · · · · · · · · · · · · · · · · · · · · 4 

-lf·n·+ 3· · · · · · · · · · · · · ········Washer 3· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 

27 

4 

1 

2 

2 

16 

16 

16 

4 

10 

4 

4 

1 

2 

4 

4 

1 

2 

10 

2 

1 

2 

2 

3 

15 

4 

4 

1 

4 

1 

2 

2 

16 

16 

16 

4 

1 

10 

4 

4 

1 

2 

4 

4 

1 

2 

10 

2 

1 

2 

2 

3 

15 

4 

4 

From the library of: Superior Sewing Machine & Supply LLC



[f) 1\f~~ 
ACCESSORIES 

101 

\ 
~ 

102 

\ 
~ 

/''' 
r~.-.,_-...;.._ 

106 

lro ~115 ~
11 

/ 
:'i: 

~ 116 

~ 
~~ 
~ 117 

L- .. . ~~··· .··-.~ 
" ... · ... - .~·· 

103 104 

~ ~ 
107 

\ 

1J 
118, 119, 120, 121 

~ 
~ 

136 

\ 
{¥ 

28 

From the library of: Superior Sewing Machine & Supply LLC



[EJ f-t-~ 
ACCESSORIES 

Fig g~~:::J- I' 
No. Parts No. 

c::J 
IJIJ Description 

P101 MS02A0128 ~~//\·~ 0Px17~18····· .... ···Needle OPx17~18 ..................... 4 4 4 

P102 MA10A0123 *•t•/(SC-18039)· · · · · ········Bobbin (for SC-180)· · · · · · · · · · · · · · · · · · 3 3 3 

P103 MS03A0417 J·M·· .. ····················Tire································· 1 1 

P104 MN52A1245 I/A·0\"1.· · · · · · · · · · · · · ········Tension spnng· · · · · · · · · · · · · · · · · · · · · · · 

P105 MB60A0990 70•yto17.1A7(~A7il)· · · ········Floppy disk (system)················· 

P1 06 MB60A 1990 70•,to 17' 1A7(7. -9*'J. /39) · · · · ·Floppy disk (blank)· · · · · · · · · · · · · · · · · · 

P1 07 MA20A0734 t • :MJII ·- · · · · · · · · · · · · · · · · · · · ·Polyethylene cover· · · · · · · · .. · · · · · · · · · 1 

P108 MF40E0193 1~979.17~97· · · · · · · · · ········Cotton stand assy. · · · ·· · · ·· · · · · · · · · · · 1 1 1 

P109 MB60A0419 *·9~/J. b· · · · · · · · · · · · · ·······Rubber cushion················ .... ··· 6 6 6 

P110 MF01A0565 h?~·739~1?·· · · · · · · · · ········Disk adjusting plate · · · · · · · · · · · · · · ·· 

P111 MA20A0613 ~97.91······················Head rest···························· 

P112 MA30A0571 'J/9•yf•,=t·7· · · · · · · · · · · ········Quick joint·························· 

P113 M91010089 O•JM'J1·,~· · · ··· · · · · · · ········Socket························ .. ····· 

P114 MS06A0567 h-7'·······················Tube································· 

P115 MB02A 1608 ~·51 II· -(~39) · · · · · · · · · · · · · · · ·Screw driver (small)· · · · · · · · · · · · · · · · · 

P116 MB02A0608 ~ •51 II·-( h9) · · · · · · · · · · · · · · · ·Screw driver (middle)· · · · · · · · · · · · · · · · 

P117 MFOOA0608 ~·7111·-(9•1)· ·· · · · · ·········Screw driver (large)················· 

P118 MS02A0479 ~39?.7AIIot13x 17· · · · ········Spanner 13x 17· · · · · · · · · · · · · · · · · · · · · .. 

P119 1+11 OA 1479 1J39?.7AIIot1 0 x 14 · · · · · · · · · · · ·Spanner 10 X 14· · · · · · · · · · · · · · · · · · · · · · · 

P120 MS10A1976 ~39?.7AII.t8x9· · · · · · ········Spanner 8x9· · · · · · · · · · ·· · · · · · · · · ·· · .. 

P121 MS10A2976 ~39?.7AIIot6x7· · · · · · ········Spanner 6X7· · · · · · · · · · .. · · ·· · ·· ··· .. · 

P122 MS05A1976 o•,M*.9AIIot6· · · · · · · · ········Socket wrench 6· · · · · · · · · · · · · · · · · · · · · · 

P123 MS05A0976 o•,h?;Ji. 9AII o t5 · · · · · · · · · · · · · · · ·Socket wrench 5 · · · · · · · · · · · · · · .. · · · · · · 

P124 MS01A1976 O•,n?ili.9AII 0 t4· · · · · · · · ········Socket wrench 4· · · · · · · · · · · · · · · · · · · · .. 

P125 MF90A0976 o•,Mili.9AII.t1/8· · · · · · ········Socket wrench1/8· · · · · · · · · · · · · · · · · · · · · 

P126 MS02A2976 O•Yh?ili.9AII 0 t3 · · · · · · · · · · · · · · · ·Socket wrench 3 · · · · · · · · · · · · · · · · · · · · .. 

P127 MS02A 1976 O•,h?;Ji• 9AII ot2. 5 · · · · · · · · · · · · · ·Socket wrench 2. 5 · · · · · · · · · · · · · · · · · · · · 

P128 MS02A0976 o•,h?ili.9AII•tz · · · · · · · · · ·······Socket wrench 2 · · · · · · · · · · · · · · · · · · .... 
P129 MS10A0976 O•Yh?ili.9AIIot1.5 .............. Socket wrench 1.5.................... 1 

P130 MF10A0149 n·7if/· .......... · .......... Oiler with oil .... · ...... · .. · ........ 1 1 1 

P131 MB35A0691 11°',1-/ (~$';titi1939) · .......... Clamp pad (for feed plate) ........ · .. 2 2 2 

P132 MB35A2691 ln=t/ (~$';titi1$'39) ........ · .. Clamp pad (for feed plate)· ...... · .. · 2 

P132 MB36A0691 ln=t/ (~9;titi1939) ........ · .. Clamp pad (for feed plate)........... 2 

P132 MB65A0691 1\o'H/ (~9;titi1$'39) ........... Clamp pad (for feed plate)........... 2 

P133 MB35A1691 II
0

'Y1'/('J~;titi39) ...... · ...... ·Clamp pad (for clamp frame)· ........ · 2 2 2 

P134 MB35A3691 llo•,=t/('J~;titi39)· ...... · .. · .. ·Clamp pad (for clamp frame) .. · .... · .. 2 

P134 MB36A1691 llo•Y=t/('J~;titi39) .............. Clamp pad (for clamp frame) .... · .... · 2 

P134 MB65A1691 II 0 •Y=t/('J~;titi39) .......... · .. ·Clamp pad (for clamp frame).......... 2 

P135 MA36A0797 ;JiJ.71U· · .. · · · · · · ··· ········Film sheet··········· .. ··········· .. · 

P135 MA60A0797 ;JiJ.71 U · · · · · · · · · · · · · · · · · · · · ·Film sheet· · · · · · · · · · · · .. · .. · · · · · · · · · · 

P137 M97320099 1-7·~('JvJ1~·)········· ······Cable (out of solenoid)·············· 

P138 M97318099 1-7·~(~-;Ji·t-97./1./)· ·······Cable (servo motor)·················· 

P139 M97319099 7-7·~(:~9~3?~/J.9)· · ········Cable (input signal)················· 

P140 M860AOFSW 7'~A1,f· · · · · · · · · · · · · ········Foot switch·························· 

29 

From the library of: Superior Sewing Machine & Supply LLC



[8] ~ 7° -;/ 3 /I'\- 'Y 
OPTION PARTS 

111 112 

\ 

• ~ 

116 • 117 

120 ' 121 

105 106,107 108,109 110 

\ \ \ 

30 

[fQ ®U 
+ ~6.5 ~8.5 
-,. 4.5 t 

114 

\ 
~ 

118' 119 

1~ 

From the library of: Superior Sewing Machine & Supply LLC



[8J :t 7' ~ 3 /I'\- ':J 
OPTION PARTS 

Fig 
No. 

R101 

R102 

R103 

R104 

R105 

R106 

R107 

R108 

R109 

R110 

R111 

R112 

R113 

R114 

R115 

R116 

R117 

R118 

R119 

R120 

R121 

g~~::::J- I" 
Parts No. 

MS03A0101 

MS03A2101 

MS17A1120 

MS01A1616 

MV30A1256 

MS03A0256 

MS03A1256 

MA35A0256 

MA35A1256 

MV35A0106 

MS04E1210 

MF10A1245 

MN10A3245 

MS03A0181 

MS10A0180 

MB35A1105 

MB36A1105 

MS18E1105 

MB36E1105 

MS18A0272 

MA36A1272 

Cl 
CHl Description 

IW19(¢1.6)················ Needle plate (¢1.6)················· 

IW19(¢2.6)·················Needle plate (¢2.6)················· 

71JIJ""?D(i''HJ3'j)··············Inner hook D (for heavy)············· 

71JiJ""?;ttfi(i''H/39) · · · · · ·······Inner hook clamper(for heavy)········ 

71Jttfi( ¢ 2) · .. · .. · · .... ··· .. ·Presser foot ( ¢ 2) .. · · · · · ...... · .... · 

71Jttfi(¢3)· ................. presser foot (¢3) .................. . 

7iJ;ttfi( ¢ 2) · .. · · · · · .... · .... ·Presser foot ( ¢ 2) .......... · .. · .. · · · 

71Jttfi(¢3)·· .. ··············Presser foot (¢3) .................. . 

71Jttfi( ¢ 2) · · · · · · · · · · · ·······Presser foot ( ¢ 2) · · · · .. · · · · · · · · · · · · · 

if7ttfi(¢3)··················Presser foot (¢3)··················· 

9'JHf39t·,:t?~97 · · · · · · · · · · · · ·Thread tension regula tor assy · · · · · · · · 

I/.:<.1 II· H7° ~7/:.-3/) · · · · · · · · · · ·Thread pretension spring· · · · · · · · · · · · · 

I/;4.1 II· H 9'J1 ~f39t•,:f) · · · · · · · · ·Tension regula tor spring· · · · · · · · · · · · · 

Hi'/71?2.97· · · · · · · · · · · ·······Thread guide assy· · · · · · · · · · · · · · .. · · · · 

Hi'/71?2.97· · · · · · · · · · · ·······Thread guide assy · · · · · · · · · · · · · · · · · · · · 

~~ttfi19(i'tt:.-)··· ···· ········Clamp frame(blank)··················· 

~ ~ttfi19(rtt:.-) · · · · · · · · · · .. · · ·Clamp frame(b lank)··· · · · · · · · · .. · · · · · · 

~~ttfi?2.(i'tt:.-)· · · · · · · ········Clamp frame assy. (blank)············ 

~~ttfi72.(rtt:.-)· ··············Clamp frame assy. (blank)············ 

:.-9ttfi19(rtt:.-) · · · · · · · · · · · · · · ·Feed plate( blank)· · · · · · · · · · · · · · · · · · · · 

:.-9ttfi19(rtt:.-) · · · · .. · · · · · · · · ·Feed plate( blank)· · · · · · · · .. · · · · .... · · 

31 

~-Amt.Req. 
0 ---' 
M ~ g 
LO «"> 0 
M M CCJ 

From the library of: Superior Sewing Machine & Supply LLC




